FCC and ISED CERTIFICATION TEST REPORT

Report No.: DDT-B25020806-9E02

Applicant Beijing Xiaomi Electronics Co., Ltd
Room 802, Floor 8, Building 5, No.15 KeChuang
Address 10th Road, Beijing Economic and Technological

Development Zone, Beijing City, China.

Equipment under Test

Xiaomi Sound Party

Model No. MDZ-39-DB
Trade Mark XIAOMI; Xiaomi;
FCCID 2AIMR-MDZ39DB
IC 25940-MDZ39DB
Manufacturer Beijing Xiaomi Electronics Co., Ltd
Room 802, Floor 8, Building 5, No.15 KeChuang
Address 10th Road, Beijing Economic and Technological

Development Zone, Beijing City, China.

Inspection & Testing San'lces

REPORT

Page 1 of 111


http://www.ddttest.com/
Ethan Bao
检验检测专用章


Tianjin Dongdian Testing Service Co., Ltd.

2.1.
2.2.
2.3.
2.4.
2.5.
2.6.
2.7.
2.8.

4.1.
4.2.
4.3.
4.4,
4.5.

5.1.
5.2.
5.3.
5.4.
5.5.

6.1.
6.2.
6.3.
6.4.
6.5.

7.1.
7.2.
7.3.
7.4.
7.5.

Table of Contents

Summary of TEStRESUILS ........coooeii i 7
General Test INfOrmation..........oooooi i 8
11T ] o) o o 1o ) = 8
ACCESSONES OF EUT ..ttt ettt e et et e e et et e e et e b e e e e eeeeeeeeeeeees 9
Block diagram of EUT configuration fOr teSt............uuuuuiiimmiiiiiiiiiieennaees 9
Decision of fiNal tESt MOUE ........uueiiiiiii e 9
Deviations of test StANAaArd............cooiiiiiiiiii e 10
Test environmMent CONTILIONS .......ooueuiiiiiiiee e 10
TESLIADOTALONY ...cceeeeeeee e 10
MeEasUremMENt UNCEITAINTY ..........uiiiiiiiie ettt e et e e e e e s e e e e e e e e e s s anbbeeeeeeaeas 11
Equipment Used During CoNAUCTIVE TEST .....uuuuuuuriiiiiiiiiiiiiiiiiiiiiiiiiiieiineiniereeerneeinnne 12
20 dB BaNAWILN ... 13
(=] oTod Qo F=To  g=Tg 0 (TS E=T= LU o PRSPPI 13
LimitS ... om0 B B eI 13
TESE PrOCEAUIE ... 13
TESEFESUIL ...ttt e e e e e et e e e e e e s e anre e 14
TEST GraPRS ...t 14
99%0 BaNAWITLN ... 19
Block diagram Of tESt SEIUD .....uuviiiiiiiie ettt 19
[ 001 T TP PP OPPPPPPI 19
LIS A o1 (e Lot =To [ = P URPPR TP 19
TESEFESUIL ..t e e e e s e e e e s e 20
LIS e =T o LS PUPPRR 20
Maximum Peak OULPUL POWET ...........uuuuiiuiiiiiiiiiiiiiieeiiueeiinernenrnnernnennnnrenerrnerenernneennnnne 25
(2] oTod Qo [F=To =T T IR (= TS] A=Y= (U] o S 25
T S 25
TESE PrOCEAUIE ... 25
Test esUtM . & ... B R 26
TESLQraphS e 26
Carrier FreqUENCY SEPATALION .........euiiieiiiiiitie it e et e e 31
(2] o Tod Qo [F=To =T g T f (=TS A=Y= U] o S 31
LimitS...cccoveennrn e B0 et LB TR 31
IS o (Yo =T LU = P 31
LIS B =TV PP PERPR 32
TESE QraPNS oo 32
Y=Y I T T SRR 34

Page 2 of 111

Report No.: DDT-B25020806-9E02



Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B25020806-9E02

8.1. (2] ToTod Qo [F=To =T g I R (=TS A=Y= U] o S 34
8.2. BIMIES ... BB 34
8.3. TESEL PrOCEAUIE ... 34
8.4. TESTTESUIL ...t e e e e e e e e e s e e 35
8.5. TESLGraPNS ..o 35
9. Number of HOPPING ChanN@l.........uuuuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiibeibeeerbeebbeebbee e 45
9.1. (2] o o Qo [F=To =T T I (= TS] A=Y= U] o S 45
9.2. 3 PPN 45
9.3. TESE PrOCEAUIE ... 45
9.4. TESEIESUIT oo 46
9.5. TESLQraphS oo 46
10. Band Edge Compliance (Conducted Method) ..........ccuuvveeiiiiiiiiiiiiiiee e 48
10.1. (2] o Tod Qo [F=To ] =T g 0 I (TS A=Y= LU o 48
10.2. T 0 S 48
10.3. TESE PrOCEAUIE ... 48
10.4. Test result ... . e R e O R 49
10.5. TESE GraPNS e 49
11. RF Conducted SpUriouS EMISSIONS........uuuuuuuuiueiiieirieiririnneinnernnerrnnrnnnrnn... 62
11.1. Block diagram Of tEST SEIUD ......uviiiiiiiie i 62
11.2. LIRS .. oeeeeeeee e B 62
11.3. TESTPIOCEAUIE ...ttt e et e e e e s e e e e e s e e 62
11.4. TESEFESUIL <.ttt e et e e e e st e e e e e e s e nab e 63
11.5. TEST GraPRS ...t 63
12. YN g1 0=T ol o F= B R L=To LU 1T =T 4 1T ] £ PP 73
12.1. Lt . . e I g I B B e 73
12.2. ReSUN.....ooiee B B 73
13. Radiated EMISSION ......ceiiiiiiiiiiiiiie ettt e e e e e e st aeeee e s 74
13.1. (2] o Tod Qo [F=To ] =T g I I (TS] AE=T = U] o 74
13.2. LimitS ... L e L 75
13.3. IS o (Yo =T LB = P 77
13.4. LIS A =TV TP PRRPR 78
14. Band EAge COMPIIBINCE..........ooiiiiiiiiiie e 95
14.1. (2] oTod Qo [F=To =T g I R (=TS E=T= U] o S 95
14.2. LimitS..ooecovnnenne S R e LR 95
14.3. TESL PrOCEAUIE ... 95
14.4. TESTTESUIT ...t e e e e e e 95
15. Power Line Conducted EMISSIONS.........oiiuiiiiiiiiaea it 108
15.1. BloCK diagram Of tEST SELUD ....uuuururriiiiiiiiiiiiiitti e 108

Page 3 of 111



Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B25020806-9E02

15.2. [ 031 PR 108
15.3. TSt PrOCEAUIE ... 108
15.4. LIS (=50 TP PERPR 109
16. Test Setup Photograph ... 110
17. PROtoS Of the EUT ....eeiiiiiei e 111

Page 4 of 111



Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B25020806-9E02

Test Report Declare

Applicant . | Beijing Xiaomi Electronics Co., Ltd
Room 802, Floor 8, Building 5, No.15 KeChuang 10th Road,
Address - | Beijing Economic and Technological Development Zone, Beijing
City, China.
Equipment under Test | : | Xiaomi Sound Party
Model No. | MDZ-39-DB
Trade Mark . | XIAOMI; Xiaomi; m
Manufacturer . | Beijing Xiaomi Electronics Co., Ltd
Room 802, Floor 8, Building 5, No.15 KeChuang 10th Road,
Address - | Beijing Economic and Technological Development Zone, Beijing
City, China.

Test Standard Used:

FCC Rules and Regulations Part 15 Subpart C, RSS-247 Issue 3 August 2023.
RSS-Gen Issue 5, Apr. 2018

Test Procedure Used:

ANSI C63.10:2020,

We Declare:

contained in this test report and Tianjin Dongdian Testing Service Co., Ltd. is g
responsibility for the accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for
with the requirement of the above FCC&IC standards.

Inspection & Testing Services

Report No.: DDT-B25020806-9E02
Date of Receipt: Feb. 11, 2025 Date of Test: |Feb. 11, 2025 ~ Feb. 20, 2025
Prepared By: Approved By:

""iuva/‘ ey Aaron Ehﬂ“fj’

Novak Wei/Engineer Aaron Zhang/Manager

Note: This report applies to above tested sample only. This report shall not be reproduced in parts
without written approval of Tianjin Dongdian Testing Service Co., Ltd.

The report must not be used by the client to claim product certification, approval, or endorsement
by NVLAP, NIST, or any agency of the U.S. Government.
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1. Summary of Test Results

No. Test Parameter Clause No. Condition Result
1 Maximum Peak Output FCC Part 15: 15.247(b)(1) / Pass
Power RSS-247 Issue 3 clause 5.4(b)
: FCC Part 15: 15.247(a)(1)
2 20 dB Bandylat RSS-247 Issue 3 clause 5.1(a) / Pass
4 Carrier Frequency FCC Part 15: 15.247(a)(1) / Pass
Separation RSS-247 Issue 3 clause 5.1(b)
5 Number of Hopping FCC Part 15: 15.247(a)(1)(iii) / Pass
Channel RSS-247 Issue 3 clause 5.1(d)
. FCC Part 15: 15.247(a)(1)(iii)
6 Dwell Time RSS-247 Issue 3 clause 5.1(d) / ass
7 RF Conducted Spurious FCC Part 15: 15.247(d) / Pass
Emissions RSS-247 Issue 3 clause 5.5
FCC Part 15: 15.205, FCC Part 15:
15.209, FCC Part 15: 15.247(d)
8 Radiated Emission RSS-247 Issue 3 clause 5.5, / Pass
RSS-Gen Issue 5 clause 8.9,
RSS-Gen Issue 5 clause 8.10
FCC Part 15: 15.205, FCC Part 15:
15.209, FCC Part 15: 15.247(d)
9 |Band Edge Compliance RSS-247 Issue 3 clause 5.5, / Pass
RSS-Gen Issue 5 clause 8.9,
RSS-Gen Issue 5 clause 8.10
. FCC Part 15: 15.203
10 | Antenna Requirement RSS-Gen Issue 5 clause 6.8 / Pass
11 Power Line Conducted FCC Part 15: 15.207(a) / Pass
Emissions RSS-Gen Issue 5 clause 8.8
Note: N/A is an abbreviation for Not Applicable, and means this item is not applicable for this
device or no need to test according to standard.
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2. General Test Information

2.1. Description of EUT

EUT Name :|Xiaomi Sound Party

Model Number :|MDZz-39-DB

EUT Function Description  |: |Please refer to user manual of this device

Power Supply :|DC 7.3 V by internal battery

Radio Specification :|Bluetooth V5.4

Operation Frequency 112402 MHz - 2480 MHz

Modulation 1 |GFSK, n/4-DQPSK, 8DPSK

Data Rate |1 Mbps,2 Mbps, 3 Mbps,

Antenna Type : |PCB antenna, maximum PK gain: 2.73 dBi

Sample Number IN/A

Channel information

Channel Fr?&Lll_'ezr;cy Channel Fr?&?_'ezr;cy Channel Fr?l\c;lliiezr;cy

0 2402 27 2429 54 2456
1 2403 28 2430 55 2457
2 2404 29 2431 56 2458
3 2405 30 2432 57 2459
4 2406 31 2433 58 2460
5 2407 32 2434 59 2461
6 2408 33 2435 60 2462
7 2409 34 2436 61 2463
8 2410 35 2437 62 2464
9 2411 36 2438 63 2465
10 2412 37 2439 64 2466
11 2413 38 2440 65 2467
12 2414 39 2441 66 2468
13 2415 40 2442 67 2469
14 2416 41 2443 68 2470
15 2417 42 2444 69 2471
16 2418 43 2445 70 2472
17 2419 44 2446 71 2473
18 2420 45 2447 72 2474
19 2421 46 2448 73 2475
20 2422 47 2449 74 2476
21 2423 48 2450 75 2477
22 2424 49 2451 76 2478
23 2425 50 2452 77 2479

Page 8 of 111



Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B25020806-9E02

24 2426 51 2453 78 2480
25 2427 52 2454
26 2428 53 2455

2.2. Accessories of EUT

Accessories Manufacturer Model number Description Other
N/A N/A N/A N/A N/A

2.3. Block diagram of EUT configuration for test

EUT

2.4. Decision of final test mode

Test software: FCC_assist_1.0.2.2
The test software was used to control EUT work in Continuous Tx mode, and select test channel,
wireless mode as below table.

The pathloss of external cable: 0.5 dB (According to the manufacturer's claims)

Tested mode, channel, information
. Frequency
Mode Setting Tx Power Channel (MHz)
GFSK hopping on Tx 10 CHO to CH78 2402 to 2480
mode
n/4-DQPSK hopping 10 CHO to CH78 2402 to 2480
on Tx mode
8DPSK hopping on Tx 10 CHO to CH78 2402 to 2480
mode
_ 10 CHO 2402
GFSK hopping off Tx 10 CH39 2441
mode
10 CH78 2480
10 CHO 2402
n/4-DQPSK hopping 10 CH39 2441
off Tx mode
10 CH78 2480
10 CHO 2402
8DPSK hopping off Tx 10 CH39 2441
mode
10 CH78 2480
Worst-case data rates were: GFSK mode: DH5, n/4-DQPSK mode: 2DH5, 8DPSK mode: 3DH5
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2.5. Deviations of test standard

No deviation.

2.6. Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature range: +21°C to +25 °C
Humidity range: 25% to 75%
Pressure range: 86 kPa t0106 kPa

Note: The specific temperature and humidity information of each test item refers to the temperature
and humidity record in the corresponding test data.

2.7. Test laboratory

Tianjin Dongdian Testing Service Co., Ltd.

Address: Building D-1, No. 19, Weisi Road, Microelectronics Industrial Park Development Area,
Tianjin, China.

Tel: +86-22-58038033, http://www.ddttest.com, Email: ddt@dgddt.com

NVLAP (National Voluntary Laboratory Accreditation Program) CODE: 500036-0

CNAS (China National Accreditation Service for Conformity Assessment) CODE: L13402

FCC Designation Number: CN5004; FCC Test Firm Registration Number: 368676

ISED (Innovation, Science and Economic Development Canada) Company Number: 27768
Conformity Assessment Body Identifier: CN0125

VCCI Facility Registration Number: C-20089, T-20093, R-20125, G-20122

Page 10 of 111


mailto:ddt@dgddt.com

Tianjin Dongdian Testing Service Co., Ltd.

Report No.: DDT-B25020806-9E02

2.8. Measurement uncertainty

Test Item

Uncertainty

Bandwidth

0.14%

Peak Output Power (Conducted) (Spectrum Analyzer)

0.12 dB (10 MHz < f < 3.6 GHz);

0.32 dB (3.6 GHz < f < 8 GHz)

Peak Output Power (Conducted) (Power Sensor)

0.51 dB

Power Spectral Density

0.12 dB (10 MHz < f < 3.6 GHz);

0.32 dB (3.6 GHz < f < 8 GHz)

Frequencies Stability

6.7 x 108 (Antenna couple method)

3.4 x 10°® (Conducted method)

Conducted Spurious Emissions

0.12 dB (10 MHz < f < 3.6 GHz);

0.32 dB (3.6 GHz < f < 8 GHz)

0.52 dB (8 GHz = f <22 GHz)

Uncertainty for Radio Frequency (RBW < 20 kHz) 3x10”7
Temperature +2°C
Humidity +1%

Uncertainty for Radiation Emission Test
(30 MHz - 1 GHz)

2.72 dB (Antenna Polarize: V)

2.72 dB (Antenna Polarize: H)

Uncertainty for Radiation Emission Test
(1 GHz - 40 GHz)

2.74 dB (1 - 6 GHz)

2.72 dB (6 GHz - 18 GHz)

3.54 dB (18 GHz - 26 GHz)

4.30 dB (26 GHz - 40 GHz)

Uncertainty for Power Line Conduction Emission Test

3.40 dB (150 kHz - 30 MHz)

95% confidence level using a coverage factor of k=2.

Note: This uncertainty represents an expanded uncertainty expressed at approximately the

Page 11 of 111




Tianjin Dongdian Testing Service Co., Ltd.

Report No.: DDT-B25020806-9E02

3. Equipment Used During Conductive Test

Equipment Manufacturer |[Model No. |Serial No. Last Cal. cal.
Interval
RF Connected Test (MWRFtest system)
Eéfeﬁ;?rog Signal Keysight N5173B  |MY53270968 [2024/03/22 |1 Year
MXG VectorSigns] Keysight N5182A  |MY50143288 [2024/02/21 |1 Year
Generator
PXA Signal Analyzer Keysight N9030B MY56320639 (2024/04/01 |1 Year
PXA Signal Analyzer Keysight N9010A MY53281492 |2024/02/21 |1 Year
gg‘:ﬁﬁﬂi;?:ﬂester R&S CMW500  |158800 2024/02/21 |1 Year
Power Sensor KEYSIGHT |U2021XA MY59150007 |2024/02/21 |1 Year
Test Software MWRFtest MTS8310 [v03 N/A N/A
Radiated Emission -10m EMI Chamber
Broadband Horn Antenna |TESEQ BHA 9118 |31754 2023/10/11 |2 Year
Broad Band Horn Antenna [Com-Power [AHA-840 10100024 2023/10/16 |2 Year
Active Loop Antenna R&S HFH2-Z2 100269 2024/08/25 |2 Year
Amplifier CMO-MW ?SP(;%S 1000 09211739 2024/02/18 |1 Year
Amplifier CMO-MW ?560(‘)8 1000 09211739 2025/02/17 |1 Year
EMI Test Receiver R&S ESCI 101024 2024/02/18 |1 Year
EMI Test Receiver R&S ESCI 101024 2025/02/17 |1 Year
EMI Test Receiver R&S ESCI 101030 2024/02/18 |1 Year
EMI Test Receiver R&S ESCI 101030 2025/02/17 |1 Year
EMI Test Receiver R&S ESU26 100244 2024/02/18 |1 Year
EMI Test Receiver R&S ESU26 100244 2025/02/17 |1 Year
EXA Signal Analyzer Keysight N9010A MY53281492 |2024/02/21 |1 Year
EXA Signal Analyzer Keysight N9010A MY53281492 |2025/02/20 |1 Year
Bilog Antenna TESEQ CBL6112D |29068 2024/10/10 |2 Year
Bilog Antenna TESEQ CBL6112D |29069 2024/10/10 |2 Year
Amplifier Sonoma 310N 300913 2024/02/18 |1 Year
Amplifier Sonoma 310N 300913 2025/02/17 |1 Year
Amplifier Sonoma 310N 334532 2024/02/18 |1 Year
Amplifier Sonoma 310N 334532 2025/02/17 |1 Year
Ant Mast Innco MA4000 N/A N/A N/A
Ant Mast Innco MA4000 N/A N/A N/A
Mast Controller Innco C0O2000 N/A N/A N/A
Mast Controller Innco C0O2000 N/A N/A N/A
RF Selector 4CH TOYO NS4904N  |Selectorl N/A N/A
RF Selector 4CH TOYO NS4904N Selector2 N/A N/A
Test software TOYO EP5/RSE Ver 1.9.1 N/A N/A
Test software Audix E3 V 6.11111b N/A N/A

Page 12 of 111



Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B25020806-9E02

4. 20 dB Bandwidth
4.1. Block diagram of test setup

Control E 'IJT
Computer Control Tonscend RF Measurement
Port(s)

' system
INCHNZY | fomt (Spectrum/SG/RF auto

Port(s) control unit)
Power Power
Supply Port

4.2. Limits

Intentional radiators operating under the alternative provisions to the general emission limits, as
contained in § 15.217 through 15.257 and in Subpart E of this part, must be designed to ensure that
the 20 dB bandwidth of the emission, or whatever bandwidth may otherwise be specified in the specific
rule section under which the equipment operates, is contained within the frequency band designated
in the rule section under which the equipment is operated.

4.3. Test procedure

(1) The test according to ANSI C63.10-2013 clause 6.9.2.

(2) Connect EUT’s antenna output to spectrum analyzer by RF cable, the path loss was compensated
to the results

(3) Setthe EUT as maximum power setting and enable the EUT transmit continuously

(4) Use the following spectrum analyzer settings for the 20 dB bandwidth measurement:

RBW: 1% to 5% of the OBW

VBW.: approximately three times RBW

Span: between 2 times and 5 times the OBW
Detector Mode: Peak

Sweep time: Auto

Trace mode: Max hold

(5) Measure and record the results in the report.
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4.4. Test result

Mode Frequency (MHz) | Antenna | -20 dB Bandwidth (MHz) | Verdict
1-DH5 2402 Ant1 0.947 Pass
1-DH5 2441 Ant1 0.945 Pass
1-DH5 2480 Ant1 0.96 Pass
2-DH5 2402 Ant1 1.325 Pass
2-DH5 2441 Ant1 1.282 Pass
2-DH5 2480 Ant1 1.31 Pass
3-DH5 2402 Ant1 1.337 Pass
3-DH5 2441 Ant1 1.285 Pass
3-DH5 2480 Ant1 1.279 Pass

4.5. Test graphs

Test Graphs

InputZ 500
Corrections Off
[Freq Ref: Int (S)
NFE: Adaptive

3 :1'.'-uuu|lr|-'; DG
Align: Auto

| Center 2,402 GHz
[HiiRes BW 30.000 kHz
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(| D | [ #) | Feb 12,2025
- )~ - P i _

-20dB Bandwidth NVNT 1-DH5 2402MHz Ant1

\Atten. 30 dB
Preamp:. Of

Trig: Free Run
Gate: OF
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Center Freq 2 402000000 GHz
Avg|Hold 1004100
Radio Std: None

Ref Lvl Offset 2.76 dB
Ref Value 22.76 dBm

#Video BW 100.00 kHz

Total Power

% of OBW Power
9469 kHz xdB

-20dB Bandwidth NVNT 1-DH5 2441MHz Ant1

Mkr3 2.4025 GHz|
-16.94 dBm

Span 2 MHz|
Sweep Time 3.33 ms (10001 pis)|

11.7 dBm

95.00 %
-20.00dB
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InputZ 500
Corrections Off
[Freq Ref: Int (S)
NFE: Adaptive

Input: RF
upling DG

\Atten. 30 dB
Preamp:. Of

1 Graph
| Scale/Div 10.0 dB

|Center 2.48 GHz
#Res BW 30.000 kHz

2 Metrics

Occupied Bandwidth
1.1840 MHz
-12.071 kHz
1.310 MHz

Transmit Freq Error
% dB Bandwidth

Feb 12, 2025
8:08:41 AM

Bl ?

Trig: Free Run
Cale: Off
#IF Gain; Low

Center Freq 2 480000000 GHz
Avg|Hold 1004100
Radio Std: None

Ref Lvl Offset 2,76 dB
Ref Value 22.78 dBm

#Video BW 100.00 kHz

Total Power

% of OBW Power
xdB

- -20dB Bandwidth NVNT 3-DH5 2402MHz Ant1

Input Z 50 0
Corrections Off

[Freq Ref: Int (S)
ENFE: Adaptive

lInput RF
| upling DG
Align: Auto

\Atten. 30 dB
Preamp:. Of

1 Graph
| Scale/Div 10.0 dB

| Center 2,402 GHz
#Res BW 30.000 kHz

2 Metrics

Occupied Bandwidth
1.2031 MHz

-11.366 kHz
1.337 MHz

Transmit Freq Error
% dB Bandwidth

Feb 12, 2025
8:19:53 AM

a5 ll[?

- -20dB Bandwidth NVNT 3-DH5 2441MHz Ant1

Trig: Free Run
Gate: OF
#IF Gain; Low

Center Freq 2 402000000 GHz
Avg|Hold 1004100
Radio Std: None

Ref Lvl Offset 2.76 dB
Ref Value 22.76 dBm

#Video BW 100.00 kHz

Total Power

% of OBW Power
xdB

Span 2 MHz|
Sweep Time 3.33 ms (10001 pis)|

10.1 dBm

95.00 %
-20.00dB

Mkr3 2.4027 GHz|
-21.55 dBm

Span 2 MHz|
Sweep Time 3.33 ms (10001 pis)|

10.2 dBm
99.00 %
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Input: RF InputZ 500 Atten. 30 dB Trig: Free Run Center Freq 2441000000 GHz
upling DG (Corrections OF  Preamp. OF Gate: OF AvglHold 1004100
EFreq Ref. Int [S) #|F Gain; Low Radio Std. None
NFE: Adaptive

L Ref Lvl Offset 2.77 dB M3 24418 OHY
| Scale/Div 10.0 dB Ref Value 22.77 dBm -17.74 dBm|

|Center 2.441 GHz ' #Video BW 100.00 kHz Span 2 MHz}
#Res BW 30.000 kHz Sweep Time 3.33 ms (10001 pis)|

2 Metrics

Occupied Bandwidth
1.1758 MHz Total Power 11.0 dBm

Transmit Freq Error -9.924 kHz % of OBW Power 95.00 %
x dB Bandwidth 1.285 MHz xdB -20.00dB

(| D | [ #) | Feb 12,2025
L il - P | Cortaoau _
-20dB Bandwidth NVNT 3-DH5 2480MHz Ant1

lInput RF flnpu'lZ 500 Atten. 30 dB Trig: Free Run Center Freq 2 430000000 GHz
[Coupling DG (Corrections OF  Preamp. OF Gate: OF AvglHold 1004100
Align: Auto EFreq Ref. Int [S) #|F Gain; Low Radio Std. None
¥ ENFE: Adaptive
1 Grapn Ref Ll Offset 2.76 dB M2 24808 OHY
| Scale/Div 10.0 dB Ref Value 22.78 dBm -20.64 dBm

| Center 2.48 GHz ' #Video BW 100.00 kHz Span 2 MHz}
#Res BW 30.000 kHz Sweep Time 3.33 ms (10001 pis)|

2 Metrics

Occupied Bandwidth
1.1797 MHz Total Power 10.1 dBm

Transmit Freq Error -10.129 kHz % of OBW Power 95.00 %
x dB Bandwidth 1.279 MHz xdB

a| £ Feb12, 2025
= - ? 10AM |
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5. 99% Bandwidth
5.1. Block diagram of test setup

Control E 'IJT
Computer Control Tonscend RF Measurement
Port(s)

' system
INCHNZY | fomt (Spectrum/SG/RF auto

Port(s) control unit)
Power Power
Supply Port

5.2. Limits

Just for Report.

5.3. Test procedure

(1) The test according to ANSI C63.10-2013 clause 6.9.3.
(2) Connect EUT’s antenna output to spectrum analyzer by RF cable, the path loss was compensated
to the results

(3) Setthe EUT as maximum power setting and enable the EUT transmit continuously
(4) Use the following spectrum analyzer settings for the 99% bandwidth measurement:

RBW: 1% to 5% of the OBW

VBW: approximately three times RBW

Span: between 1.5 times and 5.0 times the OBW
Detector Mode: Peak

Sweep time: Auto

Trace mode: Max hold

(5) Measure and record the results in the report.
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5.4. Test result

Test Mode Antenna F"[al\‘jl‘f_'ezqcy OCB [MHz] FLIMHZ] FH[MHZ]

2402 0.88 2401.4330 2402.3480

DH5 Ant1 2441 0.877 2440.4330 2441.3420
2480 0.88 2479.4240 2480.3360

2402 1.179 2401.3100 2402.5070

2DH5 Ant1 2441 1.186 2440.3070 2441.4980
2480 1.18 2479.3010 2480.4980

2402 1.185 2401.3100 2402.5040

3DH5 Ant1 2441 1.188 2440.2980 2441.4920
2480 1.186 2479.2980 2480.4920

5.5. Test graphs

Test Graphs

YSIGHT !nput RF
ICoupling DG

RL \Align: Auto

1 Graph
| Scale/Div 10.0 dB

| Center 2,402 GHz
[HiiRes BW 30.000 kHz

2 Metrics

InputZ 500
Corrections Off
[Freq Ref: Int (S)
NFE: Adaptive

Occupied Bandwidth

880.41 kHz

Transmit Freq Error
% dB Bandwidth

. 7:44:36 AM

== u-') (’s - 9 Feb12,2025.

\Atten. 30 dB
Preamp:. Of

-11.658 kHz
955.3 kHz

OBW NVNT 1-DH5 2402MHz Ant1

Trig: Free Run
Gate: O

#IF Gain: Low Radio Std: None

Ref Lvl Offset 2.76 dB
Ref Value 22.76 dBm

#Video BW 100.00 kHz

Total Power

% of OBW Power
xdB

OBW NVNT 1-DH5 2441MHz Ant1

Center Freq 2 402000000 GHz
AvgiHold: 100/100

Sweep Time 5.33 ms (10001 pis)|

Mkr1 2.4020 GHz|

11.7 dBm

95.00 %
-20.00dB

2.70 dBm

Span 3 MHz|
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Input Z 50 0
Corrections Off

Input: RF
upling DG

[Freq Ref: Int (S)

ENFE: Adaptive
1 Graph
| Scale/Div 10.0 dB

|Center 2.441 GHz
#Res BW 30.000 kHz

2 Metrics

Occupied Bandwidth
B76.78 kHz

Transmit Freq Error
% dB Bandwidth

Feb 12, 2025
8:01:17 AM

Bl ?

Input Z 50 0
Corrections Off

lInput RF
| upling DG
Align: Auto
ENFE: Adaptive
1 Graph
| Scale/Div 10.0 dB

|Center 2.48 GHz
#Res BW 30.000 kHz

2 Metrics

Occupied Bandwidth
880.11 kHz

Transmit Freq Error
% dB Bandwidth

Feb 12, 2025
8:02:35 AM

a5 ll[?

[Freq Ref: Int (S)

\Atten. 30 dB
Preamp:. Of

Trig: Free Run
Cale: Off

#IF Gain; Low Radio Std: None

Ref Lvl Offset 2.77 dB
Ref Value 22.77 dBm

#Video BW 100.00 kHz

Total Power

% of OBW Power
xdB

-12.732 kHz

954 .5 kHz

OBW NVNT 1-DH5 2480MHz Ant1

\Atten. 30 dB
Preamp:. Of

Trig: Free Run
Gate: O

#IF Gain; Low Radio Std: None

Ref Lvl Offset 2,76 dB
Ref Value 22.78 dBm

#Video BW 100.00 kHz

Total Power

% of OBW Power
xdB

-14.571 kHz
948.7 kHz

OBW NVNT 2-DH5 2402MHz Ant1

Center Freq 2 441000000 GHz
AvgiHold 100/100

Mkr1 2.4410 GHzj
2.36 dBm

Span 3 MHz|
Sweep Time 5.33 ms (10001 pis)|

11.2 dBm

95.00 %
-20.00dB

Center Freq 2 480000000 GHz
AvgiHold 100/100

Mkri1 2.4800 GHzj
1.67 dBm

Span 3 MHz|
Sweep Time 5.33 ms (10001 pis)|

10.4 dBm
99.00 %
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Input Z 50 0
Corrections Off

Input: RF
upling DG

[Freq Ref: Int (S)

ENFE: Adaptive
1 Graph
| Scale/Div 10.0 dB

| Center 2,402 GHz
#Res BW 30.000 kHz

2 Metrics

Occupied Bandwidth
1.1793 MHz

Transmit Freq Error
% dB Bandwidth

Feb 12, 2025
8:04:03 AM

Bl ?

Input Z 50 0
Corrections Off

lInput RF
| upling DG
Align: Auto
ENFE: Adaptive
1 Graph
| Scale/Div 10.0 dB

|Center 2.441 GHz
#Res BW 30.000 kHz

2 Metrics

Occupied Bandwidth
1.1856 MHz

Transmit Freq Error
% dB Bandwidth

Feb 12, 2025
8:05:25 AM

a5 ll[?

[Freq Ref: Int (S)

\Atten. 30 dB
Preamp:. Of

Trig: Free Run
Cale: Off

#IF Gain; Low Radio Std: None

Ref Lvl Offset 2.76 dB
Ref Value 22.76 dBm

#Video BW 100.00 kHz

Total Power

% of OBW Power
xdB

-10.935 kHz
1.288 MHz

OBW NVNT 2-DH5 2441MHz Ant1

\Atten. 30 dB
Preamp:. Of

Trig: Free Run
Gate: O

#IF Gain; Low Radio Std: None

Ref Lvl Offset 2.77 dB
Ref Value 22.77 dBm

#Video BW 100.00 kHz

Total Power

% of OBW Power
xdB

-12012kHz
1.285 MHz

OBW NVNT 2-DH5 2480MHz Ant1

Center Freq 2 402000000 GHz
AvgiHold: 100/100

Mkr1 2.4020 GHzj
2.52 dBm

Span 3 MHz|
Sweep Time 5.33 ms (10001 pis)|

11.4 dBm

95.00 %
-20.00dB

Center Freq 2 441000000 GHz
AvgiHold 100/100

Mkri1 2.4410 GHzj
2.27 dBm

Span 3 MHz|
Sweep Time 5.33 ms (10001 pis)|

10.8 dBm
99.00 %
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Input RF Input Z 50 0
upling DG Corrections Off
[Freq Ref: Int (S)
ENFE: Adaptive
1 Graph
| Scale/Div 10.0 dB

|Center 2.48 GHz
#Res BW 30.000 kHz

2 Metrics

Occupied Bandwidth
1.1805 MHz

Transmit Freq Error
% dB Bandwidth

™ B | # | Feb12,2025
L = - ? | atezoau _

lInput RF Input Z 50 0
| upling DG Corrections Off
\Align: Auto [Freq Ref: Int (S)
ENFE: Adaptive
1 Graph
| Scale/Div 10.0 dB

| Center 2,402 GHz
#Res BW 30.000 kHz

2 Metrics

Occupied Bandwidth
1.1848 MHz

Transmit Freq Error
% dB Bandwidth

a| £ Feb12, 2025
s &l 2% A |

-10.539 kHz
1.287 MHz xdB

Atten. 30 dB Trig: Free Run Center Freq 2 430000000 GHz
AvgHold 100100
#IF Gain; Low Radio St None

Preamp:. Of Gate: OF

Ref Lvl Offset 2,76 dB
Ref Value 22.78 dBm

#Video BW 100.00 kHz

Total Power
% of OBW Power

OBW NVNT 3-DH5 2402MHz Ant1

Atten. 30 dB Trig: Free Run Center Freq 2402000000 GHz
AvgHold 100100
#IF Gain; Low Radio St None

Preamp:. Of Gate: OF

Ref Lvl Offset 2.76 dB
Ref Value 22.76 dBm

#Video BW 100.00 kHz

Total Power

-9.569 kHz % of OBW Power
1.306 MHz xdB

OBW NVNT 3-DH5 2441MHz Ant1

Mkr1 2.4800 GHzj
1.65 dBm

Sweep Time 5.33 ms (10001 pis)|

10.1 dBm

95.00 %
-20.00dB

Mkri1 2.4019 GHzj
1.55dBm

Span 3 MHz|
Sweep Time 5.33 ms (10001 pis)|

11.0 dBm
99.00 %
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Input Z 50 0
Corrections Off

Input: RF
upling DG

[Freq Ref: Int (S)

ENFE: Adaptive
1 Graph
| Scale/Div 10.0 dB

|Center 2.441 GHz
#Res BW 30.000 kHz

2 Metrics

Occupied Bandwidth
1.1881 MHz

Transmit Freq Error
% dB Bandwidth

Feb 12, 2025
8:21:00 AM

Bl ?

Input Z 50 0
Corrections Off

lInput RF
| upling DG
Align: Auto
ENFE: Adaptive
1 Graph
| Scale/Div 10.0 dB

|Center 2.48 GHz
#Res BW 30.000 kHz

2 Metrics

Occupied Bandwidth
1.1856 MHz

Transmit Freq Error
% dB Bandwidth

a| £ Feb12, 2025
= - ? o1AM |

[Freq Ref: Int (S)

\Atten. 30 dB
Preamp:. Of

Trig: Free Run
Cale: Off
#IF Gain; Low

Ref Lvl Offset 2.77 dB
Ref Value 22.77 dBm

#Video BW 100.00 kHz

-11.087 kHz
1.298 MHz

Center Freq 2 441000000 GHz
Avg|Hold 1004100
Radio Std: None

Mkri1 2.4410 GHzj
1.61 dBm

Span 3 MHz|
Sweep Time 5.33 ms (10001 pis)|

Total Power 10.5 dBm

% of OBW Power 95.00 %
xdB -20.00dB

OBW NVNT 3-DH5 2480MHz Ant1

\Atten. 30 dB
Preamp:. Of

Trig: Free Run
Gate: OF
#IF Gain; Low

Ref Lvl Offset 2,76 dB
Ref Value 22.78 dBm

#Video BW 100.00 kHz

-11.331 kHz
1,285 MHz

Center Freq 2 480000000 GHz
Avg|Hold 1004100
Radio Std: None

Mkri1 2.4800 GHzj
1.67 dBm

Span 3 MHz|
Sweep Time 5.33 ms (10001 pis)|

Total Power 9.96 dBm

% of OBW Power 95.00 %
xdB -20.00dB
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6. Maximum Peak Output Power

6.1. Block diagram of test setup

Control E 'IJT
Computer Control Tonscend RF Measurement
Port(s)

' system
INCHNZY | fomt (Spectrum/SG/RF auto

Port(s) control unit)
Power Power
Supply Port

6.2. Limits

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at least 75 non-
overlapping hopping channels, and all frequency hopping systems in the 5725-5850 MHz band: 1 watt.
For all other frequency hopping systems in the 2400-2483.5 MHz band: 0.125 watts, the e.i.r.p shall
not exceed 4W.

6.3. Test procedure

(1) The test according to ANSI C63.10-2013 clause 7.8.5.
(2) Connect EUT’s antenna output to spectrum analyzer by RF cable, the path loss was
compensated to the results.
(3) Setthe EUT as maximum power setting and enable the EUT transmit continuously.
(4) Use the following spectrum analyzer settings for the maximum peak output power measurement:
RBW: > 20 dB bandwidth of the emission being measured.
VBW: VBW = RBW.
Approximately five times the 20 dB bandwidth, centered on a
hopping channel.
Detector Mode: Peak
Sweep time: Auto
Trace mode: Max hold
(5) Use the marker-to-peak function to set the marker to the peak of the emission and record the

Span:

results in the report.
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6.4. Test result

Frequenc | Conducted
Tos Ao | TV S | comteed | o | ERE | versi
[MHZ] Power[dBm]
2402 5.84 <20.97 8.57 <30 PASS
DH5 Ant1 2441 5.33 <20.97 8.06 <30 PASS
2480 4.56 <20.97 7.29 <30 PASS
2402 6.6 <20.97 9.33 <30 PASS
2DH5 Ant1 2441 6.28 <20.97 9.01 <30 PASS
2480 5.5 <20.97 8.23 <30 PASS
2402 7.05 <20.97 9.78 <30 PASS
3DH5 Ant1 2441 6.73 <20.97 9.46 <30 PASS
2480 5.89 <20.97 8.62 <30 PASS
6.5. Test graphs
Test Graphs

Power NVNT 1-DH5 2402MHz Ant1

Input 7 50 0
\Corections OfF
[Freq Ref: Int (S)
INFE: Adaptive

#Atlen 30 dB

KEYSIGHT ilppul: RF
Preamp. Cff

ICoupling DG
L e \Align: Auto

PNO: Fast H#hvg Type: Power (RMS 1
Gale: OFf AvgHold 100/100
IF Gain: Low Trig: Free Run
Sig Track: Off ? .| N N M M

erd D4 asn = |
Ref Lvl Offset 2.76 dB Mkr1 2.401 820 GHz
Ref Level 20.00 dBm

Y

|
|
|
|
|
|
|
|

“#Video BW 6.0 MHz

Sweep 1.33 ms (10001 pts)
Feb 12,2025 _ (31|
74420 AM | BE b, 1)

m A ?

Power NVNT 1-DH5 2441MHz Ant1
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Input 7 50 0 #Atlen 30 dB PNO: Fast H#hvg Type: Power (RMS 1
Corrections OF  [Preamp. OFf Cale: Off Avg|Hold 1004100
iFreq Ref. Int [S) IF Gain: Low Trig: Free Run
INFE: Adaptive Sig Track: Off 2 L N I N N
Ref Lyl Offset 2.77 dB Mkri1 2.441 089 GHz|
| Scale/Div 10 dB Ref Level 20.00 dBm 5.32 dBm

|
|
[
.
|
|

#Video BW 6.0 MHz
Sweep 1.33 ms (10001 pts)

Feb 12,2025
8:01:08 AM |

Power NVNT 1-DH5 2480MHz Ant1

KEYSIGHT !nput RF Input 7 50 0 #Atlen 30 4B PNCY Fast #Avg Type: Power (RMS|
: S upling DG Corrections OF  [Preamp. OFf Cale: Off AvglHold 100/100
iFreq Ref. Int [S) IF Gain: Low Trig: Free Run
INFE: Adaptive Sig Track: Off 2 L N I N N
Ref Lyl Offset 2.76 dB Mkr1 2.480 103 GHz|
Ref Level 20.00 dBm 4.56 dBm

_!_.--—

‘#Video BW 6.0 MHz

Power NVNT 2-DH5 2402MHz Ant1
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1 Spectrum
Scale/Div 10 dB

Input 7 50 0 #Atlen 30 4B PNCY Fast
Corrections OF  [Preamp. OFf

iFreq Ref. Int [S) G Trig: Free Run
INFE: Adaptive

H#hvg Type: Power (RMS 1
AvglHold 100/100

Ref Lvl Offset 2.76 dB
Ref Level 20.00 dBm

Feb 12,2025

-

Power NVNT 2-DH5 2441MHz Ant1

1 Spectrum
Scale/Div 10 dB

Input 7 50 0 #Atlen 30 4B PNCY Fast
Corrections OF  [Preamp. OFf

iFreq Ref. Int [S) G Trig: Free Run
INFE: Adaptive

H#hvg Type: Power (RMS 1
AvglHold 100/100

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

"1

|
|
|
|
.I.
|
|
|

#Video BW 6.0 MHz

Power NVNT 2-DH5 2480MHz Ant1

Mkri 2.402 102 GHz]

Mkri 2.441 014 GHz|

6.60 dBm

6.28 dBm
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Input 7 50 0 #Atlen 30 dB PNO: Fast H#hvg Type: Power (RMS 1
\Corrections OFF  |Preamp. OFF Cale: Off Avg|Hold 1004100 "
|[Freq Ref. Int (S) IF Gain: Low Trig: Free Run
INFE: Adaptive Sig Track: Off d L N Iy

Ref Lvl Offset 2,76 dB
| Scale/Div 10 dB Ref Level 20.00 dBm

Sweep 1.33 ms (10001 pts)

S

8:08:19AM |

Power NVNT 3-DH5 2402MHz Ant1

KEYSIGHT !nput RF Input 7 50 0 #Atlen 30 4B PNCY Fast #Avg Type: Power (RMS|
: S upling DG Corrections OF  [Preamp. OFf Cale: Off AvglHold 100/100
iFreq Ref. Int [S) IF Gain: Low Trig: Free Run
INFE: Adaptive Sig Track: Off 2 L N Iy N N

Ref Lvl Offset 2.76 dB Mkri 2.402 000 GHzj
Ref Level 20.00 dBm 7.05 dBm

|
|
|
|
.I.
|
|
|

‘#Video BW 6.0 MHz

Power NVNT 3-DH5 2441MHz Ant1
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Input 7 50 0 #Atlen 30 dB PNO: Fast H#hvg Type: Power (RMS 1

Corrections OF  [Preamp. OFf Cale: Off Avg|Hold 1004100

iFreq Ref. Int [S) IF Gain: Low Trig: Free Run

INFE: Adaptive Sig Track: Off 2 L N Iy N N

Ref Lvi Offset 2.7 dB Mkr1 2.440 965 GHzj
| Scale/Div 10 dB Ref Level 20.00 dBm 6.73 dBm

Sweep 1.33 ms (10001 pts)

Feb 12,2025
220:47 AM I

Power NVNT 3-DH5 2480MHz Ant1

KEYSIGHT lInput RF Input 7 50 0 #Atlen 30 dB PNO: Fast H#hvg Type: Power (RMS 1
: S upling DG Corrections OF  [Preamp. OFf Cale: Off AvglHold 100/100
[Freq Ref: Int (S) IF Gain: Low Trig: Free Run
INFE: Adaptive Sig Track: Off x | N N M
- A7 AR 1
Ref Lvi Offset 2.76 dB Mkri 2.479 925 GHz|
Ref Level 20.00 dBm 5.89 dBm

‘#Video BW 6.0 MHz
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7. Carrier Frequency Separation

7.1. Block diagram of test setup

)

Control » E}JT

Computer gnro Tonscend RF Measurement
PRIgS) system
Ar;)te;na (Spectrum/SG/RF auto

( ) ori(s) control unit)

Power Power

Supply | Port

J

7.2. Limits

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum
of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater. Alternatively, frequency
hopping systems operating in the 2400-2483.5 MHz band may have hopping channel carrier
frequencies that are separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel,
whichever is greater, provided the systems operate with an output power no greater than 125 mW.

7.3. Test procedure

(1) The test according to ANSI C63.10-2013 clause 7.8.2.

(2) Connect EUT’s antenna output to spectrum analyzer by RF cable, the path loss was
compensated to the results.

(3) Setthe EUT as maximum power setting and enable the EUT transmit continuously.

(4) Use the following spectrum analyzer settings for the maximum peak output power measurement:

RBW: approximately 30% of the channel spacing

VBW: VBW = RBW.

Span: Wide enough to capture the peaks of two adjacent channels.
Detector Mode: Peak

Sweep time: Auto

Trace mode: Max hold

(5) Use the marker-delta function to determine the separation between the peaks of the adjacent
channels and record the results in the report.
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7.4. Test result

Frequency Result Limit .
Test Mode Antenna [MHz] [MHz] [MHz] Verdict
DH5 Ant1 Hop 0.977 >0.667 PASS
2DH5 Ant1 Hop 0.914 >0.880 PASS
3DH5 Ant1 Hop 0.997 >0.867 PASS
7.5. Test graphs
Test Graphs

KEYSIGHT 5:9Wli
Coup
RL @ Align:
1 Spectrum
| Scale/Div 10 dB

RF InputZ 500

ling DG Corrections Off

Auto [Freq Ref: Int (S)
NFE: Adaptive

| Center 2.441500 GHz

|#Res BW 30 kHz
5 Marker Table
Mode Trace
{0
N 1

) [

Y

1 3§E|E__

f

Feb 12, 2025

a ?

7:56:59 AM |

#Atlen 30 dB
Preamp:. Of

PNCY: Best Wide
Gate: OF

IF Gain: Low
5ig Track: Off

CFS NVNT 1-DH5 2441MHz Ant1

#Avg Type: Power (RMS[ |
AvgiHold >100/100

Trig: Free Run

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

" #Video BW 100 kHz

Function

CFS NVNT 2-DH5 2441MHz Ant1

Function Width

Mkri 2.441 012 GHz]

0.83 dBm

Span 2.000 MHz]
3.33 ms (1001 pts)

Function Value
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InputZ 500
Corrections Off
[Freq Ref: Int (S)
NFE: Adaptive

KEYSIGHT lnput RF
upling DG

| Center 2.441500 GHz
|#Res BW 30 kHz

5 Marker Table L

Feb 12, 2025
8:12:33 AM

a5 ll[?

KEYSIGHT |lnput RF
upling DG
ign: Auto

InputZ 500
Corrections Off
[Freq Ref: Int (S)
NFE: Adaptive

MOdB_ Tr_ace

Scale

= a| £ Feb12, 2025
) | - ? 16AM |

#Atlen 30 dB
Preamp:. Of

PNCY: Best Wide
Gate: OF

IF Gain: Low
5ig Track: Off

Avg|Hold >100/100
Trig: Free Run

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm
I

#Video BW 100 kHz

Function

CFS NVNT 3-DH5 2441MHz Ant1

#Atlen 30 dB
Preamp:. Of

PNCY: Best Wide
Gate: OF

IF Gain: Low
5ig Track: Off

Avg|Hold >100/100
Trig: Free Run

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm
I

#Video BW 100 kHz

Function

-3.701 dBm

#Avg Type: Power (RMS[ |

Function Width

#Avg Type: Power (RMS[ |

Function Width

2.440 898 GHz|
-5.37 dBm

Span 2.000 MHz]
3.33 ms (1001 pts)

Function Value

Span 2.000 MHz]
3.33 ms (1001 pts)

Function Value
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8. Dwell Time

8.1. Block diagram of test setup

Control E 'IJT
Computer Control Tonscend RF Measurement
Port(s)

' system
INCHNZY | fomt (Spectrum/SG/RF auto

Port(s) control unit)
Power Power
Supply Port

8.2. Limits

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a period
of 0.4 seconds multiplied by the number of hopping channels employed.

8.3. Test procedure

(1) The test according to ANSI C63.10-2013 clause 7.8.4.

(2) Connect EUT’s antenna output to spectrum analyzer by RF cable, the path loss was compensated
to the results.

(3) Setthe EUT as maximum power setting and enable the EUT transmit continuously.

(4) Use the following spectrum analyzer settings for the maximum peak output power measurement:

RBW: < channel spacing and where possible RBW should be set >>1/T
VBW: VBW = RBW.

Span: Zero span, centered on a hopping channel.

Detector Mode: Peak

Sweep time: Auto

Trace mode: Clear Write.

(5) The test period: T= 0.4 Second/Channel x 79 Channel =31.6 s

(6) Measure the hopping number and on time of each pulse with spectrum analyzer in zero span set,
and calculate dwell time with formula Dwell time = total hops *pulse’s on time.

(7) Measure and record the results in the report.
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8.4. Test result

Frequency Pl."se Burst ezl Pe_riod Limit .
Mode Antenna | Time Dwell Time Verdict
(MHz) Count . (ms)
(ms) Time (ms) (ms)
1-DH1 2441 Ant1 0.382 318 121.476 31600 400 Pass
1-DH3 2441 Ant1 1.638 164 268.632 31600 400 Pass
1-DH5 2441 Ant1 2.886 86 248.196 31600 400 Pass
2-DH1 2441 Ant1 0.392 320 125.44 31600 400 Pass
2-DH3 2441 Ant1 1.644 150 246.6 31600 400 Pass
2-DH5 2441 Ant1 2.892 104 300.768 31600 400 Pass
3-DH1 2441 Ant1 0.392 319 125.048 31600 400 Pass
3-DH3 2441 Ant1 1.643 156 256.308 31600 400 Pass
3-DH5 2441 Ant1 2.894 99 286.506 31600 400 Pass
8.5. Test graphs
Test Graphs

#Atten: 30 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

Input Z: 50 O
Corrections: Of

KEYSIGHT |Input RF

RL Coupling. DC

Align: Auto Freq Ref: Int (S)

MFE: Adaptive
1 Spectrum
Scale/Div 10 dB

Center 2.441000000 GHz
Res BW 1.0 MHz

#ideoBW3.0M

§ Marker Table v

Mode Trace Scale Y
2.167 dB
1.520 dBm

352.0 ps (B)
998.0 us

Feb 12, 2025
8:34:15 AM

5[l [?

Dwell NVNT 1-DH1 2441MHz Ant1 One Burst

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

Dwell NVNT 1-DH1 2441MHz Ant1 Accumulated

#hwvg Type: Power (RMS 1

Trig: Video
Trig Delay: -1.000 ms

AMKr1 382.0 us
217 dB

Hz Span 0 Hz

Sweep 10,00 ms (10001 pts)

Function Function Width Function Value
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KEYSIGHT Input RF
R L + AU

1 Spectrum
Scale/Div 10 dB

Center 2.441000000 GHz
Res BEW 1.0 MHz

Input Z: 50 O
Corrections: Of
Freq Ref: Int (S)
MFE: Adaptive

KEYSIGHT |Input RF
RL - (_.:..lu[

L
Align: Auto
1 Spectrum
Scale/Div 10 dB

Center 2.441000000 GHz

Mode Trace Scale
A2 il t

F 1 t

) [ ) [?

Input Z: 50 O
Corrections: Of
Freq Ref: Int (S)
MFE: Adaptive

Feb 12, 2025
8:35:08 AM

1,638 ms (A)
998.0 us

Dwell NVNT 1-DH3 2441MHz Ant1 Accumulated

#Atten: 30 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain:

Sig Track: Off

Trig: Free Run

#hwvg Type: Power (RMS 1

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHz

Dwell NVNT 1-DH3 2441MHz Ant1 One Burst

#Atten: 30 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

#hwvg Type: Power (RMS 1
Trig: Video
Trig Delay: -1.000 ms

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHz

Y Function
1.013 dB
2.392 dBm

Function Width

Span 0 Hz
Sweep 31.60 s {10001 pts)

Y

1.638 ms
1.01 dB

Span 0 Hz
Sweep 10,00 ms (10001 pts)

Function Value
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KEYSIGHT Input RF
R L + AU

1 Spectrum
Scale/Div 10 dB

Center 2.441000000 GHz
Res BEW 1.0 MHz

Input Z: 50 O
Corrections: Of
Freq Ref: Int (S)
MFE: Adaptive

KEYSIGHT |Input RF
RL —— (_.:..lu[

1 Spectrum
Scale/Div 10 dB

Center 2.441000000 GHz

v S f

F 1 t

L
Align: Auto

Mode Trace Scale

) [ ) [?

Input Z: 50 O
Corrections: Of
Freq Ref: Int (S)
MFE: Adaptive

Feb 12, 2025
7:57:19 AM

2,886 ms (A)
998.0 us

Dwell NVNT 1-DH5 2441MHz Ant1 Accumulated

#Atten: 30 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain:

Sig Track: Off

Trig: Free Run

#hwvg Type: Power (RMS 1

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHz

Dwell NVNT 1-DH5 2441MHz Ant1 One Burst

#Atten: 30 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

#hwvg Type: Power (RMS 1
Trig: Video
Trig Delay: -1.000 ms

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

§162

#Video BW 3.0 MHz

Y Function
4.498 dB
0.02554 dBm

Function Width

Span 0 Hz
Sweep 31.60 s {10001 pts)

Y

2.886 ms
4.50 dB|

Span 0 Hz
Sweep 10,00 ms (10001 pts)

Function Value
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Input Z: 50 O
Corrections: Of
Freq Ref: Int (S)
MFE: Adaptive

KEYSIGHT Input RF
R L + AU

1 Spectrum
Scale/Div 10 dB

Center 2.441000000 GHz
Res BEW 1.0 MHz

Input Z: 50 O
Corrections: Of
Freq Ref: Int (S)
MFE: Adaptive

KEYSIGHT |Input RF
ouf

Cr G
L Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 2.441000000 GHz

Mode Trace Scale
A2 il t{A)
F 1 t

Feb 12, 2025
8:36:08 AM

) [ ) [?

352.0 ps (B)
998.0 us

Dwell NVNT 2-DH1 2441MHz Ant1 Accumulated

#Atten: 30 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain:

Sig Track: Off

Trig: Free Run

#hwvg Type: Power (RMS 1

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHz

Dwell NVNT 2-DH1 2441MHz Ant1 One Burst

#Atten: 30 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

#hwvg Type: Power (RMS 1

Trig: Video
Trig Delay: -1.000 ms

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHz

Y Function
0.2763 dB
1.977 dBm

Function Width

Span 0 Hz
Sweep 31.60 s {10001 pts)

Y

392.0 us
0.28 dB

Span 0 Hz
Sweep 10,00 ms (10001 pts)

Function Value
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KEYSIGHT Input RF
R L + AU

1 Spectrum
Scale/Div 10 dB

Center 2.441000000 GHz
Res BEW 1.0 MHz

Input Z: 50 O
Corrections: Of
Freq Ref: Int (S)
MFE: Adaptive

KEYSIGHT |Input RF
RL - (_.:..lu[

L
Align: Auto
1 Spectrum
Scale/Div 10 dB

Center 2.441000000 GHz
Res BW 1.0 MHz

Mode Trace Scale
A2 il t{A)
F 1 t

) [ ) [?

Input Z: 50 O
Corrections: Of
Freq Ref: Int (S)
MFE: Adaptive

Feb 12, 2025
B:36:58 AM

B44 ms (4
998.0 s

Dwell NVNT 2-DH3 2441MHz Ant1 Accumulated

#Atten: 30 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain:

Sig Track: Off

Trig: Free Run

#hwvg Type: Power (RMS 1

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHz

Dwell NVNT 2-DH3 2441MHz Ant1 One Burst

#Atten: 30 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

#hwvg Type: Power (RMS 1

Trig: Video
Trig Delay: -1.000 ms

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHz

Y Function
1.745 dB
1.003 dBm

Function Width

Span 0 Hz
Sweep 31.60 s {10001 pts)

Y

1.644 ms
1.74 dB

Span 0 Hz
Sweep 10,00 ms (10001 pts)

Function Value
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KEYSIGHT Input RF
R L + AU

1 Spectrum
Scale/Div 10 dB

Center 2.441000000 GHz
Res BEW 1.0 MHz

Input Z: 50 O
Corrections: Of
Freq Ref: Int (S)
MFE: Adaptive

KEYSIGHT |Input RF
RL - (_.:..lu[

1 Spectrum
Scale/Div 10 dB

Center 2.441000000 GHz
Res BW 1.0 MHz

v S

F 1

L
Align: Auto

Mode Trace Scale

Input Z: 50 O
Corrections: Of
Freq Ref: Int (S)
MFE: Adaptive

2852 ms (4]
998.0 s

Dwell NVNT 2-DH5 2441MHz Ant1 Accumulated

#Atten: 30 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain:

Sig Track: Off

Trig: Free Run

#hwvg Type: Power (RMS 1

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHz

Dwell NVNT 2-DH5 2441MHz Ant1 One Burst

#Atten: 30 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

#hwvg Type: Power (RMS 1

Trig: Video
Trig Delay: -1.000 ms

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

f\l:l
Wmmm’ £

#Video BW 3.0 MHz

Y Function
-6.667 dB
4.674 dBm

Function Width

Span 0 Hz
Sweep 31.60 s {10001 pts)

Y

2.892 ms
-6.67 dB

Span 0 Hz
Sweep 10,00 ms (10001 pts)

Function Value
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KEYSIGHT Input: RF Input Z: 50 O #Atten: 30 dB PNO: Best Wide  #Avg Type: Power (RMS) 1
RL Cou C Comections: OF  |Preamp: Off Gate: Off Trig: Free Run
ign: Freq Ref: Int (S) IF Gain:
MFE: Adaptive Sig Track: Off

1 Spectrum

Ref Lvl Offset 2.77 dB
Scale/Div 10 dB Ref Level 20.00 dBm

Center 2.441000000 GHz #Video BW 3.0 MHz Span 0 Hz
Res BEW 1.0 MHz Sweep 31.60 s {10001 pts)

Y

Dwell NVNT 3-DH1 2441MHz Ant1 One Burst

KEYSIGHT Input: RF Input Z: 50 O #Atten: 30 dB PNC: BestWide  #Awvg Type: Power (RMS| 4
RL —-— Coup C Comections: OF  |Preamp: Off Gate: Off Trig: Video
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig Delay: -1.000 ms
MFE: Adaptive Sig Track: Off
o 2
1 G Ref Lvl Offset 2.77 dB 392.0 ps
Scale/Div 10 dB Ref Level 20.00 dBm -0.15dB

Center 2.441000000 GHz #ideo BW 3.0 MHz Span 0 Hz

Sweep 10,00 ms (10001 pts)

Mode Trace Scale Y Function
)

A2 il I 392.0 ps (A) -0.1543 dB
F 1 998.0 us 2.314 dBm

Function Width Function Value

R ? i

Dwell NVNT 3-DH1 2441MHz Ant1 Accumulated
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Input Z: 50 O
Corrections: Of
Freq Ref: Int (S)
MFE: Adaptive

KEYSIGHT Input RF
R L + AU

1 Spectrum
Scale/Div 10 dB

Center 2.441000000 GHz
Res BEW 1.0 MHz

Input Z: 50 O
Corrections: Of
Freq Ref: Int (S)
MFE: Adaptive

KEYSIGHT |Input RF
ouf

Cr G
L Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 2.441000000 GHz

Mode Trace Scale
A2 il t{A)
F 1 t

DR ? R

B43ms (4
998.0 us

Dwell NVNT 3-DH3 2441MHz Ant1 Accumulated

#Atten: 30 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain:

Sig Track: Off

Trig: Free Run

#hwvg Type: Power (RMS 1

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHz

Dwell NVNT 3-DH3 2441MHz Ant1 One Burst

#Atten: 30 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

#hwvg Type: Power (RMS 1

Trig: Video
Trig Delay: -1.000 ms

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHz

Function Function Width
3.166 dB

-0.03334 dBm

Span 0 Hz
Sweep 31.60 s {10001 pts)

Y

1.643 ms
3.17 dB

Span 0 Hz
Sweep 10,00 ms (10001 pts)

Function Value
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KEYSIGHT Input RF
R L + AU

1 Spectrum
Scale/Div 10 dB

Center 2.441000000 GHz
Res BEW 1.0 MHz

Input Z: 50 O
Corrections: Of
Freq Ref: Int (S)
MFE: Adaptive

KEYSIGHT |Input RF
RL - (_.:..lu[

L
Align: Auto
1 Spectrum
Scale/Div 10 dB

Center 2.441000000 GHz
Res BW 1.0 MHz

Mode Trace Scale
A2 il t{A)
F 1 t

) [ ) [?

Input Z: 50 O
Corrections: Of
Freq Ref: Int (S)
MFE: Adaptive

Feb 12, 2025
8:30:03 AM

Dwell NVNT 3-DH5 2441MHz Ant1 Accumulated

#Atten: 30 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain:

Sig Track: Off

Trig: Free Run

#hwvg Type: Power (RMS 1

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHz

Dwell NVNT 3-DH5 2441MHz Ant1 One Burst

#Atten: 30 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

#hwvg Type: Power (RMS 1

Trig: Video
Trig Delay: -1.000 ms

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHz

Y Function Function Width

2,854 ms (A) 03752 d8
998.0 us

2.504 dBm

Span 0 Hz
Sweep 31.60 s {10001 pts)

Y

2.894 ms
-0.38 dB

Span 0 Hz
Sweep 10,00 ms (10001 pts)

Function Value
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KEYSIGHT I['lput: RF ) Input Z:_ 500 #Atten: 30 dB PNO: Best Wide #A_vg Type: Power (RMS] 1

RL Ce 9. DC Corrections: Off Preamp: Off Trig: Free Run
Freq Ref: Int (S
MFE: Adaptive

1 Spectrum

Ref Lvl Offset 2.77 dB

Scale/Div 10 dB Ref Level 20.00 dBm

Center 2.441000000 GHz #Video BW 3.0 MHz
Res BEW 1.0 MHz

Span 0 Hz
Sweep 31.60 s (10001 pts)
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9. Number of Hopping Channel
9.1. Block diagram of test setup

Control E 'IJT
Computer Control Tonscend RF Measurement
Port(s)

' system
INCHNZY | fomt (Spectrum/SG/RF auto

Port(s) control unit)
Power Power
Supply Port

9.2. Limits

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels.

9.3. Test procedure

(1) The test according to ANSI C63.10-2013 clause 7.8.3.
(2) Connect EUT’s antenna output to spectrum analyzer by RF cable, the path loss was compensated
to the results.
(3) Setthe EUT as maximum power setting and enable the EUT transmit continuously.
(4) Use the following spectrum analyzer settings for the maximum peak output power measurement:
RBW to less than 30% of the channel

RBW: spacing or the 20 dB bandwidth, whichever is smaller.
VBW: VBW = RBW.

Span: The frequency band of operation

Detector Mode: Peak

Sweep time: Auto

Trace mode: Max hold

(5) Measure the hopping number and record the results in the report.
(6) Measure and record the results in the report.
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9.4. Test result

Frequency Result Limit .
Test Mode Antenna [MHz] [Num] [Num] Verdict
DH5 Ant1 Hop 79 215 PASS
2DH5 Ant1 Hop 79 215 PASS
3DH5 Ant1 Hop 79 215 PASS
9.5. Test graphs
Test Graphs

Input Z: 50 O
Corrections: Of
Freq Ref: Int (S)
MFE: Adaptive

1 Spectrum
Scale/Div 10 dB

ANAMA .I._Jr|||r|"]l ||n||1|I | ”||| I|I

Start 2.40000 GHz
#Res BW 100 kHz

§ Marker Table v
Mode Trace Scale
N 1 f
N 1 f

X
2.401
2.479

83
99

;W

Feb 12, 2025
7:56:27 AM

#Atten: 30 dB
Preamp: Off

AR RS

Hopping No. NVNT 1-DH5 2441MHz Ant1

#hwvg Type: Power (RMS 1

Avg|Hold =100/100 M
Trig: Free Run

PNO: Fast
Gate: Off
IF Gain: Low
Sig Track: Off
~
Ref Lyl Offset 2.77 dB Mkri 2.401 837 0 GHz
Ref Level 20.00 dBm

AR A

Vo

|11 JI‘|'

1 LJ l') kl

Stop 2.48350 GHz
Sweep 3.13 ms (1001 pts)

#Video BW 300 kHz

Y Function Function Width Function Value
4.779 dBm

3.401 dBm

Hopping No. NVNT 2-DH5 2441MHz Ant1

Page 46 of 111



Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B25020806-9E02

Input Z: 50 O #Atten: 30 dB PNO: Fast #hwvg Type: Power (RMS 1
Comections: OF  |Preamp: Off Gate: Off HAvg|Hold =100/100
Freq Ref: Int (S) IF Gain: Trig: Free Run
MFE: Adaptive Sig Track: Off

M

) E g Ref Lvl Offset 2.77 dB
Scale/Div 10 dB Ref Level 20.00 dBm

Start 2.40000 GHz #Video BW 300 kHz Stop 2.48350 GHz
#Res BW 100 kHz Sweep 3.13 ms (1001 pts)

§ Marker Table v
Mode Trace Scale X Y Function Function Width Function Value

N il f 2.402 004 0 GHz 463 dEm
N 1 f 2.479993 0 GHz .630 dBm

;W

D R ? S

Hopping No. NVNT 3-DH5 2441MHz Ant1

KEYSIGHT Input: RF Input Z: 50 O #Atten: 30 dB PNO: Fast #hwvg Type: Power (RMS 1
Cou C Comections: OF  |Preamp: Off Gate: Off HAvg|Hold =100/100 M
Freq Ref: Int (S) IF Gain: Low Trig: Free Run
MFE: Adaptive Sig Track: Off

) E g Ref Lvl Offset 2.77 dB
Scale/Div 10 dB Ref Level 20.00 dBm

1
AL Lol L T L 1 T e L L LAy LA A RLA P P,

Start 2.40000 GHz #Video BW 300 kHz Stop 2.48350 GHz
#Res BW 100 kHz Sweep 3.13 ms (1001 pts)

¥

Mode Trace Scale X Y Function Function Width Function Value
N il f 2.402 004 0 GHz 4.836 dBm
N 1 f 2.480 494 0 GHz -0.6594 dBm

Feb 12, 2025
8:29'57 AM
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10.Band Edge Compliance (Conducted Method)
10.1.Block diagram of test setup

Control E 'IJT
Computer Control Tonscend RF Measurement
Port(s)

' system
INCHNZY | fomt (Spectrum/SG/RF auto

Port(s) control unit)
Power Power
Supply Port

10.2.Limit

All restriction band should comply with 15.209, other emission should be at least 20dB below the
fundamental.

10.3. Test procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.
(2) Establish a reference level by using the following procedure:

Center frequency DTS Channel center frequency
RBW: 100 kHz

VBW: 300 kHz

Span 1.5 times the DTS bandwidth
Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(3) Allow the trace to stabilize, use the peak marker function to determine the maximum
peak power level to establish the reference level.
(4) Set the spectrum analyzer as follows:

RBW: 100 kHz

VBW: 300 kHz

Span Encompass frequency range to be measured
Number of measurement points = span/RBW

Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(5) Allow the trace to stabilize, use the peak marker function to determine the maximum
amplitude of all unwanted emissions outside of the authorized frequency band
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10.4. Test result

Mode Freq. (MHz) Verdict
Hopping off 2402 Pass
GFSK Hopping off 2480 Pass
Hopping on Pass
Hopping off 2402 Pass
n/4-DQPSK Hopping off 2480 Pass
Hopping on Pass
Hopping off 2402 Pass
8DPSK Hopping off 2480 Pass
Hopping on Pass

10.5.Test graphs

Test Graphs
Band Edge NVNT 1-DH5 2402MHz Ant1 No-Hopping

KEYSIHT lInput RF Input Z 50 0 #Atlen 30 dB PNO: Best Wide  #Avg Type: Power (RMS[ | 4
R L. 2 ) . |Coupling DG Corrections OF  |Preamp. O Gate: O AvglHokd 1004100 :
Align: Auto EFreq Ref. Int [S) IF Gain: Low Trig: Free Run
ENFE: Adaptive 5ig Track: Off ? M M M M M
A ———— Mkri 2.401 848 GHZ]
Ref Level 20.00 dBm 7.96 dBm

#Video BW 300 kHz

. Sweep 13.3 ms (1001 pis)|
(o] e - g 9 Febi12,2005 — —=
. ) - ? 4508 AM : K {jl

Band Edge NVNT 1-DH5 2402MHz Ant1 No-Hopping Emission
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KEYSIGHT Input: RF Input Z: 50 O #Atten: 30 dB PNO: Fast #hwvg Type: Power (RMS 1
RL - Coupling: DG Comections: OF  |Preamp: Off Gate: Off HAvg|Hold: 1004100
Align: Auto Freq Ref: Int (S) IF Gain: Trig: Free Run

NFE: Adaptive Sig Track: OfF \ \ I N M

1 Spectrum Ref Lvl Offset 5.49 dB Mkri 2.402 0 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 7.78 dBm

| FCH PUTRCT T N T
UEETURE ST | P TR SV pe

Start 2.30600 GHz #Video BW 300 kHz
#Res BW 100 kHz Sweep 3.73 ms (1001 pts)

§ Marker Table v

Mode Trace Scale Y Function Width Function Value
il 2.402 0 GHz 7.781 dEm
1 2.4000 GHz -47.97 dBm
1 2.390 0 GHz -55.82 dBm
1 2.364 7 GHz -50.59 dBm

;W

D ? i

Band Edge NVNT 1-DH5 2480MHz Ant1 No-Hopping Ref

GHT lInput RF InputZ 500 #Atlen 30 dB PNC: Best Wide  #Avg Type: Power (RMS) 1
e upling DG Corrections OF  [Preamp. OFf Gate: OF AvglHokd 1004100
(Aligre Auto iFreq Ref. Int [S) IF Gain: Low Trig: Free Run
NFE: Adaptive Sig Track: Off
i 0
Ref Lvl Offset 5.51 dB 2.479 968 GHz
Ref Level 20.00 dBm 7.15dBm|

|
|
|
|
'i
|

iy

L0

B M Feb12,2025)
s &l ? Tesasomm _
Band Edge NVNT 1-DH5 2480MHz Ant1 No-Hopping Emission
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KEYSIGHT Input: RF Input Z: 50 O #Atten: 30 dB #hwvg Type: Power (RMS 1
RL Coupling: DG Corrections: O Preamp: Off Awvg|Hald: 100/100
Align: Auto Freq Ref: Int (S Trig: Free Run

NFE: Adaptive I N M

Ref Lvl Offset 5.51 dB Mkr1 2.480 1 GHz
Ref Level 20.00 dBm 7.16 dBm

1 Spectrum
Scale/Div 10 dB

1
|

Start 2.47600 GHz

#Video BW 300 kHz
#Res BW 100 kHz

Stop 2.57600 GHz,

Sweep 3.73 ms (1001 pts)
§ Marker Table v

Mode Trace Scale J Y
N il f
N 1 f
N 1 f
N 1 f

Function Width Function Value
7.161 dEm
-59.12 dBm

2.484 6 GHz

S A ? T

InputZ 500 #Atlen 30 dB " Bes 2 #Avg Type: Power (RMS)
Corrections OF  [Preamp. OFf 2! Avg|Hold 1004100

iFreq Ref. Int [S) in: Trig: Free Run

NFE: Adaptive 5ig Track: Off J M M
1 Spectrum Ref Lvl Offeet 5.49 dB 2.401 968 GHz|
| Scale/Div 10 dB

Ref Level 20.00 dBm 8.18 dBm

1
10k b il | | = HL i | T A :
U e }“ ¥ ‘d\h_uﬁ‘.{.;* JEAT;

Sweep 13.3 ms (1001 pis)|

= T o — m——
-_‘:'3(!_-?;:5%1_ i 3 .

Band Edge NVNT 2-DH5 2402MHz Ant1 No-Hopping Emission
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KEYSIGHT lnput RF
Coupling: DC
RL o Align: Auto

1 Spectrum
Scale/Div 10 dB

[LET SRR PRI W S PPTT AP VRS S

Start 2.30600 GHz
#Res BW 100 kHz

§ Marker Table v

Mode Trace
N il f
N 1 f
N 1 f
N 1 f

Scale

Input Z: 50 O

Corrections: O
Freq Ref: Int (S
MFE: Adaptive

#Atten: 30 dB
Preamp: Off

2.402 0 GHz

2

1 Spectrum
| Scale/Div 10 dB

InputZ 500
\Corections OfF
[Freq Ref: Int (S)
NFE: Adaptive

000 GHz
90 0 GHz
368 9 GHz

#Atlen 30 dB
Preamp:. Of

Band dge NVNT 2-DH5 2480MHz Ant1 No-Hopping Emission

#hwvg Type: Power (RMS 1

Avg|Hold: 1004100
Trig: Free Run

Ref Lvl Offset 5.49 dB
Ref Level 20.00 dBm

PPN PURSRT PUpes SR

#Video BW 300 kHz

Y Function Width
8.207 dEm
-4 dBm
-56.80 dBm
dBm

H#hvg Type: Power (RMS

Avg|Hold 1004100 "
in: Trig: Free Run
5ig Track: Off d

Ref Lvl Offset 5.51 dB
Ref Level 20.00 dBm

Mkri 2.402 0 GHz

Sweep 3.73 ms (1001 pts)

Function Value

2.479 816 GHz|
6.95 dBm

Sweep 13.3 ms (1001 pis)|
7
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KEYSIGHT Input: RF Input Z: 50 O #Atten: 30 dB : #hwvg Type: Power (RMS 1
RL —-— Coupling: DG Corrections: O Preamp: Off Awvg|Hald: 100/100 M
Align: Auto Freq Ref: Int (S 3 Trig: Free Run
MFE: Adaptive

1 Spectrum Ref Lvl Offset 5.51 dB

Scale/Div 10 dB Ref Level 20.00 dBm

41
A

RS T | I -
Tttt bl o o Mg, . R,

Start 2.47600 GHz #Video BW 300 kHz
#Res BW 100 kHz

§ Marker Table v

Mode Trace Scale ), Function Width
N il f 2.480 0 GHz /
N 1 f
N 1 f
N 1 f

InputZ 500 #Atlen 30 dB " Bes 2 #Avg Type: Power (RMS)
Corrections OF  [Preamp. OFf 2! Avg|Hold 1004100

iFreq Ref. Int [S) in: Trig: Free Run

NFE: Adaptive Sig Track: Off

{isperiun Ref Lvl Offset 5.49 dB
| Scale/Div 10 dB Ref Level 20.00 dBm

=il

______ grd{-.m["'

| |
| | |
| | |
| #ideo BW 300 Kbz ‘

| a| £ | Feb12,2005
sl ? Ta0dimn _
Band Edge NVNT 3-DH5 2402MHz Ant1 No-Hopping Emission

Mkri 2.480 0 GHz
7.01 dBm

PR PRy B R

Stop 2.57600 GHz
Sweep 3.73 ms (1001 pts)

Function Value

2.401 960 GHz|
8.17 dBm

Sweep 13.3 ms (1001 pis)|
7
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KEYSIGHT Input: RF Input Z: 50 O #Atten: 30 dB PNO: Fast #hwvg Type: Power (RMS 1
RL —-— Coupling: DG Comections: OF  |Preamp: Off Gate: Off HAvg|Hold: 1004100
Align: Auto Freq Ref: Int (S) IF Gain: Trig: Free Run

MFE: Adaptive Sig Track: Off
1 Spectrum Ref Lvl Offset 5.49 dB
Scale/Div 10 dB Ref Level 20.00 dBm

o it ad Ll oy MU s st AL gt bn by o b AV g et

Start 2.30600 GHz #Video BW 300 kHz
#Res BW 100 kHz

§ Marker Table v

Mode Trace Scale Function Width
il 2.402 1 GHz 4.838 dBm
1 2.4000 GHz
1 2.390 0 GHz .68 dBm
1 23597 GHz -50.56 dBm

;W

D R ? Dok

Band Edge NVNT 3-DH5 2480MHz Ant1 No-Hopping Ref

GHT lInput RF InputZ 500 #Atlen 30 dB PNC: Best Wide  #Avg Type: Power (RMS) 1
e upling DG Corrections OF  [Preamp. OFf Gate: OF AvglHokd 1004100
(Aligre Auto iFreq Ref. Int [S) IF Gain: Low Trig: Free Run
NFE: Adaptive Sig Track: Off

Ref Lvl Offset 5.51 dB
Ref Level 20.00 dBm

it
W ety -r‘-‘“'hl ki

B M Feb12,2025)
DR ? |
Band Edge NVNT 3-DH5 2480MHz Ant1 No-Hopping Emission

Mkri 2.402 1 GHz

Sweep 3.73 ms (1001 pts)

Function Value

2.480 160 GHz]
7.05 dBm

Page 54 of 111




Tianjin Dongdian Testing Service Co., Ltd. Report No.: DDT-B25020806-9E02

KEYSIGHT Input: RF Input Z: 50 O #Atten: 30 dB PNO: Fast #hwvg Type: Power (RMS 1
RL —-— Coupling: DG Comections: OF  |Preamp: Off Gate: Off HAvg|Hold: 1004100
Align: Auto Freq Ref: Int (S) IF Gain: Trig: Free Run

NFE: Adaptive Sig Track: OfF \ \ I N M

1 Spectrum Ref Lvl Offset 5.51 dB Mkri 2.479 9 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 6.47 dBm

4
H

s e - PRt b i eads Lo e ca gpfb  Ceb s e L 1 o et all s ns A e A g

Start 2.47600 GHz #Video BW 300 kHz Stop 2.57600 GHz
#Res BW 100 kHz Sweep 3.73 ms (1001 pts)

§ Marker Table v

Mode Trace Scale Function Width Function Value
il 24799 GHz
1 2.483 5 GHz
1 2.500 0 GHz
1 2.498 4 GHz

;W

D R ? e

Test Graphs

Band Edge(Hopping) NVNT 1-DH5 2402MHz Ant1 Hopping Ref

InputZ 500 #Atlen 30 dB PNC: Best Wide  #Avg Type: Power (RMS) 1
Corrections OF  [Preamp. OFf Gate: OF AvglHaold: 2000/2000

iFreq Ref. Int [S) IF Gain: Low Trig: Free Run

NFE: Adaptive Sig Track: Off

Ref Lvl Offset 5.49 dB
Ref Level 20.00 dBm

| Center 2.402000 GHz #Video BW 300 kHz

l#Res BW 100 kHz

[ m| [ #  Feb12,2025

Lkl | ? Caoam :

Band Edge(Hopping) NVNT 1-DH5 2402MHz Ant1 Hopping Emission
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KEYSIGHT lnput RF
Coupling: DC
RL = Align: Auto

1 Spectrum
Scale/Div 10 dB

Start 2.30600 GHz
#Res BW 100 kHz

§ Marker Table v

Mode Trace Scale
N il f
N 1 f
N 1 f
N 1 f

5[l [?

#Atten: 30 dB

Input Z: 50 O
D) Preamp: Off

Corrections
Freq Ref: Int (S
MFE: Adaptive

X
2.402 0 GHz
000 GHz
90 0 GHz
377 0GHz

Feb 12, 202
7:53:47

1 Spectrum
| Scale/Div 10 dB

€5 Cm?

InputZ 500
\Corections OfF
[Freq Ref: Int (S)
NFE: Adaptive

#Atlen 30 dB
Preamp:. Of

Feb 12,2025
8:00:06 AM |

Band Edge(Hopping) NVNT 1-DH5 2480MHz Ant1 Hopping Emission

#hwvg Type: Power (RMS 1
Awvg|Hold: 2000/2000
Trig: Free Run

Ref Lvl Offset 5.49 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Y Function Width
8.255 dEm

-50.76 dBm

H#hvg Type: Power (RMS
M

AvglHold 2000/2000
in: Trig: Free Run
5ig Track: Off

Ref Lvl Offset 5.51 dB
Ref Level 20.00 dBm

1

#Video BW 300 kHz

Mkri

Mkri 2.402 0 GHz

Stop 2.40600 GHz
Sweep 3.73 ms (1001 pts)

Function Value

2.479 144 GHz]
7.13 dBm

Lt e gt ity i
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KEYSIGHT lnput RF
Coupling: DC
RL = Align: Auto

1 Spectrum
Scale/Div 10 dB

1

Ll

'1

Start 2.47600 GHz
#Res BW 100 kHz

§ Marker Table v

Mode Trace Scale
N il f
N 1 f
N 1 f
N 1 f

Input Z: 50 O

Corrections: O
Freq Ref: Int (S
MFE: Adaptive

1 Spectrum
| Scale/Div 10 dB

€5 Cm?

InputZ 500
\Corections OfF
[Freq Ref: Int (S)
NFE: Adaptive

Feb 12,2025

8:10:53 AM |

Band Edge(Hopping) NVNT 2-DH5 2402MHz Ant1 Hopping Emission

#Atten: 30 dB

#hwvg Type: Power (RMS 1
Preamp: Off

Awvg|Hold: 2000/2000
Trig: Free Run

Ref Lvl Offset 5.51 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function Width

#Atlen 30 dB

H#hvg Type: Power (RMS
Preamp:. Of

AvglHold 2000/2000
in: Trig: Free Run
5ig Track: Off

Ref Lvl Offset 5.49 dB
Ref Level 20.00 dBm

Mkri 2.480 1 GHz
7.14 dBm

L L

Stop 2.57600 GHz
Sweep 3.73 ms (1001 pts)

Function Value

2.404 816 GHz|
8.15 dBm

Sweep 13.3 ms (1001 pis)|
7
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KEYSIGHT Input: RF Input Z: 50 O #Atten: 30 dB : #hwvg Type: Power (RMS 1

RL Coupling: DG Corrections Preamp: Off Awvg|Hald: 2000/2000
Align: Auto Freq Ref: Int (S Trig: Free Run

NFE: Adaptive I N M

Ref Lvl Offset 5.4 dB Mkr1 2.405 0 GHz
Ref Level 20.00 dBm 7.65 dBm

1 Spectrum
Scale/Div 10 dB

Start 2.30600 GHz

#Video BW 300 kHz
#Res BW 100 kHz

Sweep 3.73 ms (1001 pts)
§ Marker Table v

Mode Trace Scale X
N il f 2.405 0 GHz
N 1 f 000 GHz
N 1 f 90 0 GHz
N 1 f

Function Width Function Value

t’ ('.'d - ? FEE-’:I’;‘I‘l:Z;I‘I Ah;'l

flnpu'l Z 500 #Atlen 30 dB " Bes 2 #Avg Type: Power (RMS)
Corrections OF  [Preamp. OFf 2! AvglHaold: 2000/2000
iFreq Ref. Int [S) in: Trig: Free Run
ENFE: Adaptive Sig Track: Off
1 Spectrum

Ref Lvl Offset 5.51 dB
| Scale/Div 10 dB

Ref Level 20.00 dBm

Sweep 13.3 ms (1001 pis)|
all| (= B ([ #  Feb12,2025 [ wa| [ ¥

) ) P - ? 8:18:50 AM | | ||
Band Edge(Hopping) NVNT 2-DH5 2480MHz Ant1 Hopping Emission
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KEYSIGHT Input: RF Input Z: 50 O #Atten: 30 dB #hwvg Type: Power (RMS 1
RL Coupling: DG Corrections: O Preamp: Off Awvg|Hald: 2000/2000
Align: Auto Freq Ref: Int (S Trig: Free Run

NFE: Adaptive I N M

Ref Lvl Offset 5.51 dB Mkr1 2.478 0 GHz
Ref Level 20.00 dBm 6.70 dBm

1 Spectrum
Scale/Div 10 dB

"I

rm it el et Lyt Al i

Start 2.47600 GHz

#Video BW 300 kHz
#Res BW 100 kHz

Stop 2.57600 GHz,

Sweep 3.73 ms (1001 pts)
§ Marker Table v

Mode Trace Scale ), Function Width Function Value
N il f 2 GHz
N 1 f
N 1 f
N 1 f 24857 GHz

5[l [?

InputZ 500 #Atlen 30 dB " Bes 2 #Avg Type: Power (RMS)
Corrections OF  [Preamp. OFf 2! AvglHaold: 2000/2000
iFreq Ref. Int [S) in: Trig: Free Run
NFE: Adaptive Sig Track: Off | |
o 4 [ N e
] Ref Lvl Offset 5.49 dB 2.405 152 GHz
| Scale/Div 10 dB Ref Level 20.00 dBm 8.17 dBm

Sweep 13.3 ms (1001 pis)|

all| (= B [ #  Feb12,2025 [ wa| [ ¥
sl sl 46AM | i (. 3]

Band Edge(Hopping) NVNT 3-DH5 2402MHz Ant1 Hopping Emission
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KEYSIGHT Input: RF Input Z: 50 O #Atten: 30 dB : #hwvg Type: Power (RMS 1
RL —-— Coupling: DG Corrections: O Preamp: Off Awvg|Hald: 2000/2000
Align: Auto Freq Ref: Int (S Trig: Free Run
MFE: Adaptive

Ref Lvl Offset 5.4 dB Mkr1 2.405 9 GHz
Ref Level 20.00 dBm 6.97 dBm

1 Spectrum
Scale/Div 10 dB

Start 2.30600 GHz #Video BW 300 kHz Stop 2.40600 GHz,
#Res BW 100 kHz

Sweep 3.73 ms (1001 pts)
§ Marker Table v

Mode Trace Scale X Y

N il f 2.4059 GHz 5.969 dBm
N 1 f 000 GHz 50.81 dBm
N 1 f -51.83 dBm
N 1 f -50.64 dBm

Function Width Function Value

flnpu'l Z 500 #Atlen 30 dB " Bes 2 #Avg Type: Power (RMS)

Corrections OF  [Preamp. OFf 2! AvglHaold: 2000/2000 M

iFreq Ref. Int [S) in: Trig: Free Run

ENFE: Adaptive Sig Track: Off d
1 Spectrum

n ATT 5o ]
Ref Lvl Offset 5,51 dB 2.477 152 GHz
| Scale/Div 10 dB

Ref Level 20.00 dBm 7.11 dBm)|

Sweep 13.3 ms (1001 pis)|

e B [ #  Feb12,2025 | [ ¥
-_‘:'3(!-?;9%1_ i 3
Band Edge(Hopping) NVNT 3-DH5 2480MHz Ant1 Hopping Emission
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KEYSIGHT I['lput: RF ) Input Z:_ 500 #Atten: 30 dB PNO: Fast #hwvg Type: Power (RMS 1

RL ou C Comections: OF  |Preamp: Off Gate: Off Awvg|Hald: 2000/2000 M
Freq Ref: Int (S) IF Gain: Trig: Free Run
MFE: Adaptive Sig Track: Off ! \ \ Iy M M

1 Spectrum Ref Lvl Offset 5.51 dB Mkr1 2.476 9 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 6.93 dBm

1
[ _‘__I

i g om et e e T e NPT

Start 2.47600 GHz #Video BW 300 kHz Stop 2.57600 GHz
#Res BW 100 kHz Sweep 3.73 ms (1001 pts)

§ Marker Table

Mode Trace Function Function Width Function Value
1 5

T

M

.31 dBm
-51.97 dBm

1
1
1

;W

DR ? e
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11.RF Conducted Spurious Emissions

11.1.Block diagram of test setup

Control EUT
Computer Control
Port(s)

Antenna

Port(s)
Power Power
Supply Port

Tonscend RF Measurement
system
(Spectrum/SG/RF auto
control unit)

11.2.Limits

In any 100 kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall be
at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of

the desired power.

11.3.Test procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.
(2) Establish a reference level by using the following procedure:

Center frequency
RBW:
VBW:

Span

Detector Mode:
Sweep time:
Trace mode

Test frequency

100 kHz

300 kHz

Wide enough to capture the peak level of the in-
band emission

Peak

Auto

Max hold

(3) Allow the trace to stabilize, use the peak marker function to determine the maximum peak power
level to establish the reference level.
(4) Set the spectrum analyzer as follows:

RBW: 100 kHz

VBW: 300 kHz

Span Encompass frequency range to be measured
quber of measurement >Span/RBW

points

Detector Mode: Peak

Sweep time: Auto

Trace mode Max hold

Allow the trace to stabilize, use the peak marker function to determine the maximum amplitude of all
unwanted emissions outside of the authorized frequency band

Page 62 of 111



Tianjin Dongdian Testing Service Co., Ltd.

Report No.: DDT-B25020806-9E02

11.4. Test result

Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) | Verdict
1-DH5 2402 Ant1 -55.99 -20 Pass
1-DH5 2441 Ant1 -56.62 -20 Pass
1-DH5 2480 Ant1 -56.35 -20 Pass
2-DH5 2402 Ant1 -57.17 -20 Pass
2-DH5 2441 Ant1 -60.36 -20 Pass
2-DH5 2480 Ant1 -59.45 -20 Pass
3-DH5 2402 Ant1 -59.17 -20 Pass
3-DH5 2441 Ant1 -59.63 -20 Pass
3-DH5 2480 Ant1 -55.95 -20 Pass
11.5.Test graphs
Test Graphs

Tx. Spurious NVNT 1-DH5 2402MHz Ant1 Ref

InputZ 500
\Corections OfF
[Freq Ref: Int (S)
NFE: Adaptive

#Atlen 20 dB
Preamp:. Of

PNCY: Best Wide
Gate: OF

IF Gain: Low
5ig Track: Off

KEYSIGHT Input RF

ICoupling DG
RL ’ \Align: Auto

Avg|Hold 1004100
Trig: Free Run

Ref Lvl Offset 5.49 dB
Ref Level 15.49 dBm

'l

o b ma okt T 11|
| |

.Jﬁ'"'ﬁﬂq'ﬂw |Tq~h""'"w,.h‘

| |
I
[ l_
I
| |
[ — |
| |

#Video BW 300 kHz

H#hvg Type: Power (RMS 1 2 4

Mkri 2.402 151 35 GHz
8.27 dBm

(| e a| M Feb12,2025)
.... ) P - ? ?:49:35;\[‘:1 |

Tx. Spurious NVNT 1-DH5 2402MHz Ant1 Emission
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KEYSIGHT Input: RF Input Z: 50 O #Atten: 20 dB PNO: Fast #hwvg Type: Power (RMS 1
RL - Coupling: DG Comections: OF  |Preamp: Off Gate: Off HAvg|Hold: 10M10
Align: Auto Freq Ref: Int (S) IF Gain: Trig: Free Run

NFE: Adaptive Sig Track: OfF \ \ I N M

1 Spectrum Ref Lvl Offset 5.49 dB Mkri 2.401 7 GHz
Scale/Div 10 dB Ref Level 15.49 dBm 7.47 dBm

¢

Start 30 MHz #Video BW 300 kHz Stop 26.50 GHz
#Res BW 100 kHz Sweep 974 ms (30001 pts)

§ Marker Table v

Mode Trace Scale Y Function Width Function Value
il 2.401 7 GHz [.474 dEm
1 2.594 1 GHz -47.72 dBm
1 4.988 7 GHz -61.55 dBm
1 7.206 0 GHz 55.27 dBm
1 9.6316 GHz 4

;W

DR ? i

Tx. Spurious NVNT 1-DH5 2441MHz Ant1 Ref

GHT lInput RF InputZ 500 #Atlen 20 dB PNC: Best Wide  #Avg Type: Power (RMS) 1
e upling DG Corrections OF  [Preamp. OFf Gate: OF AvglHokd 1004100
iFreq Ref. Int [S) IF Gain: Low Trig: Free Run
NFE: Adaptive Sig Track: Off , b L
- ” [-Y,
Ref Lyl Offset 5.50 dB (r1 2.440 840 90 GHz
Ref Level 15.50 dBm 7.56 dBm|

B M Feb12,2025)
s &l ? eoioam :
Tx. Spurious NVNT 1-DH5 2441MHz Ant1 Emission
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KEYSIGHT [nput RE
RL - Coupling: DG

}_\Iign: Auto
1 Spectrum
Scale/Div 10 dB

Start 30 MHz
#Res BW 100 kHz

§ Marker Table v

Mode Trace
il

Scale

1
1
1
1

;W

5[l [?

Input Z: 50 O
Corrections: Of
Freq Ref: Int (S)
MFE: Adaptive

bl

9.

Feb 12, 2025
8:02:04 AM

& _
GHT |lnput: RF

upling DG

a5 ll[?

InputZ 500
\Corections OfF
[Freq Ref: Int (S)
NFE: Adaptive

#Atten: 20 dB
Preamp: Off

4405 CHz
29 GHz
022 2 GHz

803 6 GHz

PNO: Fast
Gate: Off

IF Gain:

Sig Track: Off

Trig: Free Run

Ref Lvl Offset 5.50 dB
Ref Level 15.50 dBm

#Video BW 300 kHz

Y
7.059 dBm
-49.06 dBm
9 dBm
- 1dBm
-53.75 dBm

#hwvg Type: Power (RMS 1

Avg[Hold 1010

Function Width

Tx. Spurious NVNT 1-DH5 2480MHz Ant1 Ref

#Atlen 20 dB
Preamp:. Of

PNCY: Best Wide
Gate: OF

IF Gain: Low
5ig Track: Off

Trig: Free Run

Ref Lvl Offset 5.51 dB
Ref Level 15.51 dBm

RE |

P it e —J‘-—r--r-i—--\—«-- e
it

Feb 12,2025

8:03:15 AM

|
|
'i
|
|_
|
|
|

|
|
|
|
Jﬁ
|
|
|
|

Tx. Spurious NVNT 1-DH5 2480MHz Ant1 Emission

H#hvg Type: Power (RMS 1
AvglHold 100/100

Mkri 2.440 5 GHz
7.06 dBm

Stop 26.50 GHz
Sweep 974 ms (30001 pts)

Function Value

(r1 2.479 960 20 GHz
7.05 dBm
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KEYSIGHT lnput RF
Coupling: DC
RL o Align: Auto

1 Spectrum
Scale/Div 10 dB

L &

Start 30 MHz
#Res BW 100 kHz

§ Marker Table v
Mode Trace
N 1
N

Scale

#Atten: 20 dB

Input Z: 50 O
D) Preamp: Off

Corrections
Freq Ref: Int (S
MFE: Adaptive

2.480 2 GHz
717 GHz
708 GHz

7.439 8 GHz

9.766 5 GHz

€5 Cm?

InputZ 500
\Corections OfF
[Freq Ref: Int (S)
NFE: Adaptive

#Atlen 20 dB
Preamp:. Of

Feb 12,2025
8:04:41 AM I

#hwvg Type: Power (RMS 1

Avg|Hold: 10110
Trig: Free Run

Ref Lvl Offset 5.51 dB
Ref Level 15.51 dBm

#Video BW 300 kHz

A

-49.29 dBm
-60.84 dBm
-60.85 dBm
-53.12 dBm

N
5ig Track: Off

Function Width

Avg|Hold 1004100
Trig: Free Run

H#hvg Type: Power (RMS
M

Ref Lvl Offset 5.49 dB
Ref Level 15.49 dBm

Lt | -
Aﬂf!l\"rﬂuﬂ“‘ﬂ"\‘rrmrh\ e, “-\'-‘-"\mwm-_,,. A w"r“mg
| b,

#Video BW 300 kHz

Tx. Spurious NVNT 2-DH5 2402MHz Ant1 Emission

| |
I
. !_
I
| |
| !_
| |

Mkri 2.480 2 GHz
5.93 dBm

Stop 26.50 GHz
Sweep 974 ms (30001 pts)

Function Value

2.401 960 70 GHz
8.21 dBm

T

Span 1.500 MHz|
Sweep 4.00 ms (30001 pts)|
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KEYSIGHT Input: RF Input Z: 50 O #Atten: 20 dB : #hwvg Type: Power (RMS 1
RL —-— Coupling: DC Corrections: O Preamp: Off Awvg|Hold: 10110
Align: Auto Freq Ref: Int (S 3 Trig: Free Run
MFE: Adaptive i .o \ \ Iy M M

1 Spectrum Ref Lvl Offset 5.49 dB Mkri 2.401 7 GHz
Scale/Div 10 dB Ref Level 15.49 dBm 2.57 dBm

Start 30 MHz #Video BW 300 kHz Stop 26.50 GHz
#Res BW 100 kHz Sweep 974 ms (30001 pts)

§ Marker Table v

Mode Trace Scale 2 Y Function Width Function Value
N 1 2 2.569 dBm
N ) z -48.96 dBm

6. dBm
4.09 dBm
-63.59 dBm

InputZ 500 #Atlen 20 dB " Bes 2 #Avg Type: Power (RMS)

Corrections OF  [Preamp. OFf 2! Avg|Hold 1004100

iFreq Ref. Int [S) in: Trig: Free Run

INFE: Adaptive Sig Track: Off a i N [ N A

7 L I, £
1 Spectrum S 2.440 970 40 GHz
| Scale/Div 10 dB Ref Level 15.50 dBm

ﬂ“m.\. = i = m1'.ﬂ'.".\.W;,F-ﬂhnln'-'n*‘m\rr"'ﬂ"\

=
|
|
|
.I.
|
|
|

Span 1.500 MHz|
Sweep 4.00 ms (30001 pts)|

y Bl 9| Feb12,2025) = s
=~ ? B0546AM | ol ﬂjl F

Tx. Spurious NVNT 2-DH5 2441MHz Ant1 Emission
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KEYSIGHT Input: RF Input Z: 50 O #Atten: 20 dB : #hwvg Type: Power (RMS 1
RL —-— Coupling: DC Corrections: O Preamp: Off Awvg|Hold: 10110
Align: Auto Freq Ref: Int (S 3 Trig: Free Run
MFE: Adaptive i .o \ \ Iy M M

1 Spectrum Ref Lvl Offset 5.50 4B Mkr1 2.440 5 GHz
Scale/Div 10 dB Ref Level 15.50 dBm

Start 30 MHz #Video BW 300 kHz Stop 26.50 GHz
#Res BW 100 kHz Sweep 974 ms (30001 pts)

§ Marker Table v
Mode Trace Scale 2 Function Width Function Value
N 1 > :
N

-60.07 dBm
-53.81 dBm

1
1
1
1

InputZ 500 #Atlen 20 dB " Bes 2 #Avg Type: Power (RMS)

Corrections OF  [Preamp. OFf 2! Avg|Hold 1004100

iFreq Ref. Int [S) in: Trig: Free Run

INFE: Adaptive Sig Track: Off a i N Iy N A

7 " AT Fo¥,
1 Spectrum Ref Lvl Offset 5.51 dB 2.479 9!3_:3 .4-0 GHz
| Scale/Div 10 dB Ref Level 15.51 dBm 7.07 dBm

! ; : ek # ! ! Auk JIRAAL nﬂh I ny :: |
%f,fv\"""-"v”"r"“”*'""“‘-""’*“h"ﬁﬂ Ll | 7 | bl L L L PP
e
e

,\M

#Video BW 300 kHz Span 1.500 MHz|
Sweep 4.00 ms (30001 pts)|

e B ([ # | Feb12,2025
=~ ? eoeioam :
Tx. Spurious NVNT 2-DH5 2480MHz Ant1 Emission

Page 68 of 111



Tianjin Dongdian Testing Service Co., Ltd.

Report No.: DDT-B25020806-9E02

KEYSIGHT Input: RF Input Z: 50 O
Coupling: DC Corrections: O
RL Align: Auto Freq Ref: Int (S
MFE: Adaptive
1 Spectrum

Scale/Div 10 dB

Start 30 MHz
#Res BW 100 kHz

§ Marker Table v
Mode Trace Scale b,
N 1 2
N

1
1
1
1

Input Z 50 0
\Corections OfF
[Freq Ref: Int (S)
ENFE: Adaptive
1 Spectrum
| Scale/Div 10 dB

! T,
s -nh”\w‘\".?""h‘ Tt

|
|
'i
|
|
|
|
|

#Atten: 20 dB
Preamp: Off

80 2 GHz
717 GHz
911 GHz

7.364 0 GHz
9.841 5 GHz

#Atlen 20 dB
Preamp:. Of

e m| ([ #  Feb12,2025
'_"3("-?56,\&_

Tx. Spurious NVNT 3-DH5 2402MHz Ant1

i
|
|
|
|
|
|
1

#hwvg Type: Power (RMS 1

Avg|Hold: 10110
Trig: Free Run

Ref Lvl Offset 5.51 dB
Ref Level 15.51 dBm

#Video BW 300 kHz

Function Width

Avg|Hold 1004100
in: Trig: Free Run
5ig Track: Off

H#hvg Type: Power (RMS
M

Ref Lvl Offset 5.49 dB
Ref Level 15.49 dBm

¢

gt #h, fls
—— m,p,-i"l"l i '--‘"ET"‘M‘:H' el !

#Video BW 300 kHz

Emission

Mkri 2.480 2 GHz
2.43 dBm

Stop 26.50 GHz
Sweep 974 ms (30001 pts)

Function Value

2.401 970 35 GHz
8.09 dBm

Span 1.500 MHz|
Sweep 4.00 ms (30001 pts)|
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KEYSIGHT Input: RF Input Z: 50 O #Atten: 20 dB : #hwvg Type: Power (RMS 1
RL —-— Coupling: DC Corrections: O Preamp: Off Awvg|Hold: 10110
Align: Auto Freq Ref: Int (S 3 Trig: Free Run
MFE: Adaptive i .o \ \ Iy M M

1 Spectrum Ref Lvl Offset 5.49 dB Mkri 2.401 7 GHz
Scale/Div 10 dB Ref Level 15.49 dBm 3.61 dBm

Start 30 MHz #Video BW 300 kHz Stop 26.50 GHz
#Res BW 100 kHz Sweep 974 ms (30001 pts)

§ Marker Table v

Mode Trace Scale 2 Function Width Function Value
N 1
N
-51.94 dBm

-59.72 dBm
-52.56 dBm

InputZ 500 #Atlen 20 dB " Bes 2 #Avg Type: Power (RMS)

Corrections OF  [Preamp. OFf 2! Avg|Hold 1004100

iFreq Ref. Int [S) in: Trig: Free Run

INFE: Adaptive Sig Track: Off a i N [ N

LW, y o -
Ref Lvl Offset 5.50 dB 2.441 153 ¢
Ref Level 15.50 dBm 7.78 dBm

e LT |,|_'l_lL-‘q i1 el _ \JL_JL;, L —— e N
. _ i
i i T W
T,
r*‘r-‘l'-'.-.
o

| | |
I |
I |
[ [ [
I |_
| | |
| | |
| | |

#Video BW 300 kHz Span 1.500 MHz|
Sweep 4.00 ms (30001 pts)|

e m| ([ #  Feb12,2025
-_’:'3(!_-?::0%1_
Tx. Spurious NVNT 3-DH5 2441MHz Ant1 Emission
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KEYSIGHT Input: RF Input Z: 50 O #Atten: 20 dB : #hwvg Type: Power (RMS 1
RL —-— Coupling: DC Corrections: O Preamp: Off Awvg|Hold: 10110
Align: Auto Freq Ref: Int (S 3 Trig: Free Run
MFE: Adaptive i .o \ \ Iy M M

1 Spectrum Ref Lvl Offset 5.50 dB Mkri 2.441 4 GHz
Scale/Div 10 dB Ref Level 15.50 dBm 2.59 dBm

Start 30 MHz #Video BW 300 kHz Stop 26.50 GHz
#Res BW 100 kHz Sweep 974 ms (30001 pts)

§ Marker Table v

Mode Trace Scale 2 Function Width Function Value
N 1
N 1
N 1 1 ] -61.93 dBm
N 1 [ -61.85 dBm
N 1 -63.39 dBm

DR ? s

flnpu'l Z 500 #Atlen 20 dB " Bes 2 #Avg Type: Power (RMS)
Corrections OF  [Preamp. OFf 2! Avg|Hold 1004100
iFreq Ref. Int [S) in: Trig: Free Run
: ENFE: Adaptive 5ig Track: Off > | M M M M
1 spectrum — 2.479 968 25 GHz
| Scale/Div 10 dB Ref Level 15.51 dBm 7.04 dBm|

L. f {]"_I{‘ | r.‘ﬁlr.ﬂ"’\‘lj'l'dd
>y Ty T et Wy
4 "JIF ST ey i Ty

|
|
|
|
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|
|
|

i
|
|
|
|
|
|
1

#Video BW 300 kHz Span 1.500 MHz|
Sweep 4.00 ms (30001 pts)|

e B ([ #  Feb12,2025
-_t')(!-?;?m_
Tx. Spurious NVNT 3-DH5 2480MHz Ant1 Emission
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KEYSIGHT Input: RF Input Z: 50 O #Atten: 20 dB PNO: Fast #hwvg Type: Power (RMS 1
RL Cou C Comections: OF  |Preamp: Off Gate: Off HAvg|Hold: 10M10
X Freq Ref: Int (S) IF Gain: Trig: Free Run
MFE: Adaptive Sig Track: Off \ \ Iy M M

Ref Lvl Offset 5.51 dB Mkri 2.479 4 GHz
Scale/Div 10 dB Ref Level 15.51 dBm

1 Spectrum

Start 30 MHz #Video BW 300 kHz Stop 26.50 GHz,

#Res BW 100 kHz Sweep 974 ms (30001 pts)
§ Marker Table

Mode Trace Y Function Function Width Function Value
1 2 2.634 dBm
1 . Z -48.91 dBm
1 . ] -51.86 dBm
1 -63.54 dBm
1 -53.67 dBm

;W

DM ?
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12.Antenna Requirements
12.1. Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6 dBi are used, the power shall be reduced by the amount in dB that
the directional gain of the antenna exceeds 6 dBi.

For intentional device, according to RSS-Gen issue 5 section 6.8.

The applicant for equipment certification shall provide a list of all antenna types that may be used
with the transmitter, where applicable (i.e. for transmitters with detachable antenna), indicating the
maximum permissible antenna gain (in dBi) and the required impedance for each antenna. The test
report shall demonstrate the compliance of the transmitter with the limit for maximum equivalent
isotropically radiated power (e.i.r.p.) specified in the applicable RSS, when the transmitter is
equipped with any antenna type, selected from this list.

12.2.Result

The antenna used for this product is PCB antenna and no antenna other than that furnished by the
responsible party shall be used with the device, maximum antenna gain is 2.73 dBi.
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13.Radiated Emission

13.1.Block diagram of test setup

WWVWYVYVYVYVYVVVVVVVV VTV VTV VWV VY VVVVVY

Semi-anechoic Chamber

3m ‘
EUT and
; : Support System
[ ]
1m Turntable
1.5 m(L)*1.0 m(W)*0.8 m(H) —»
- - —

EMI Test Receiver PC System =

=V\Wwwwwwiwwwwwwwwwiwvywwiwyvvvwwy

Semi-anechoic Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

==

-_—
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= —ll
_— — ]
= —ll
_— — ]
= —ll
_— — ]
[ —ll
_— —
_— |
_— 3 m —l
_— IA ‘I —
— ™ | —
_— — ]
_— —=—]
— EUT and —
e Support System =
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[ L ] ——l]
_— — ]
_— —
S~ Turntable —
— 1.5 m(L)*1.0 m(W)*0.8 m(H) —»] —
_— — ]
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_
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EMI Test Receiver PC System .
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=/V\WWWwWwwwywvwwwwwwwwwWwiwvvvwwy

Semi-anechoic Chamber

ﬂ ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

———
= —
= —
= e
= —
= ]
= —
== —
= —
== e
— 3m —
| = < ;I —]
= < 'I —
o —]
= EUT and =
: Support System =
= —
— 1.5 m(L)*1.0 mW)*1.5mH) —p | ' —
== ]
= o
— Turntable —
= ]
_— —l
= o

——
Pre-Amplifier EMI Test Receiver PC System =
13.2.Limits
(1) FCC 15.205 Restricted frequency band

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 4.5-5.15
10.495-0.505 16.69475-16.69525 608-614 5.35-5.46
2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.177284.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.2072&4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 (2)
13.36-13.41

1Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

2Above 38.6
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RSS-Gen section 8.10 Restricted frequency bands*

MHz MHz MHz GHz
0.090-0.110 12.51975-12.52025 240-285 3544
0.495-0.505 12.57675-12.57725 322-335.4 4.5-5.15
2.1735-2.1905 13.36-13.41 399.9-410 5.35-5.46
3.020-3.026 16.42-16.423 608-614 7.25-7.75
4.125-4.128 16.69475-16.69525 960-1427 8.025-8.5
4.177284.17775 16.80425-16.80475 1435-1626.5 9.0-9.2
4.2072&4.20775 25.5-25.67 1645.5-1646.5 9.3-95
5.677-5.683 37.5-38.25 1660-1710 10.6-12.7
6.215-6.218 73-74.6 1718.8-1722.2 13.25-13.4
6.26775-6.26825 74.8-75.2 2200-2300 14.47-14.5
6.31175-6.31225 108-138 2310-2390 15.35-16.2
8.291-8.294 149.9-150.05 2483.5-2500 17.7-21.4
8.362-8.366 156.52475-156.52525 2655-2900 22.01-23.12
8.37625-8.38675 156.7-156.9 3260-3267 23.6-24.0
8.41425-8.41475 162.0125-167.17 3332-3339 31.2-31.8
12.29-12.293 167.72-173.2 3345.8-3358 36.43-36.5
Above 38.6

* Certain frequency bands listed in table and in bands above 38.6 GHz are designated for licence-
exempt applications. These frequency bands and the requirements that apply to related devices are
set out in the 200 and 300 series of RSSs.

(2) FCC 15.209 Limit & RSS-Gen section 8.9 Limit

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MEZ Meters uv/m dBuV/m
0.009 ~ 0.490 300 2400/F(kHz) 67.6-20l0g(F)
0.490 ~ 1.705 30 24000/F(kHz) 87.6-20l0g(F)
1.705 ~ 30.0 30 30 29.54
30~ 88 3 100 40.0
88~ 216 3 150 435
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
; B )

Note:

(1) The emission limits shown in the above table are based on measurements employing a CISPR
QP detector except for the frequency bands 9 - 90 kHz, 110 - 490 kHz and above 1000 MHz,
radiated emissions limits in these three bands are based on measurements employing an average
detector.
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(2) At frequencies below 30 MHz, measurement may be performed at a distance closer than that
specified, and the limit at closer measurement distance can be extrapolated by below formula:

Limit3m(dBuV/m)= Limit3om(dBuV/m) + 40Log(30m/3m)

(3) Limit for this EUT

The emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown
in 15.209, and the emissions appearing within RSS-Gen section 8.10 Restricted frequency bands
shall not exceed the limits shown in RSS-Gen section 8.9, all the other emissions shall be at least 20
dB below the fundamental emissions or comply with 15.209 limits and RSS-Gen section 8.9 limits.

13.3. Test procedure

(1) EUT was placed on a non-metallic table, 80 cm above the ground plane inside a semi-anechoic
chamber for below 1G and 150 cm above the ground plane inside a fully-anechoic chamber for
above 1G.

(2) Test antenna was located 3 m from the EUT on an adjustable mast, and the antenna used as
below table.

Test frequency range Test antenna used Test antenna distance
9 kHz - 30 MHz Active Loop antenna 3m

30 MHz - 1 GHz Trilog Broadband Antenna 3m

1 GHz - 18 GHz Double Ridged Horn Antenna(l GHz-18 GHz) 3m

18 GHz - 40 GHz Horn Antenna(18 GHz-40 GHz) 1m

According ANSI C63.10:2013 clause 6.4.6 and 6.5.3, for measurements below 30 MHz, Antenna
was located 3 m from EUT, the loop antenna was positioned in three antenna orientations (parallel,
perpendicular, and round-parallel), for each measurement antenna alignment, the EUT shall be
rotated through 0° to 360° on a turntable, and the lowest height of the magnetic antenna shall be 1
m above the ground. For measurement above 30MHz, the trilog Broadband Antenna or Horn
Antenna was located 3m from EUT, Measurements were made with the antenna positioned in both
the horizontal and vertical planes of Polarization, and the measurement antenna was varied from 1
m to 4 m. in height above the reference ground plane to obtain the maximum signal strength.

(3) Below pre-scan procedure was first performed in order to find prominent frequency spectrum
radiated emissions from 9 kHz to 25 GHz:

(a) Scanning the peak frequency spectrum with the antenna specified in step (3), and the EUT
was rotated 360 degree, the antenna height was varied from 1 m to 4 m (Except loop antenna, it's
fixed 1 m above ground.)

(b) Change work frequency or channel of device if practicable.
(c) Change modulation type of device if practicable.
(d) Change power supply range from 85% to 115% of the rated supply voltage

(e) Rotated EUT though three orthogonal axes to determine the attitude of EUT arrangement
produces highest emissions.

Spectrum frequency from 9 kHz to 25 GHz (tenth harmonic of fundamental frequency) was
investigated, and no any obvious emission were detected from 18 GHz to 25 GHz, so below final
test was performed with frequency range from 9 kHz to 18 GHz.
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(4) For final emissions measurements at each frequency of interest, the EUT was rotated and the
antenna height was varied between 1 m and 4 m in order to maximize the emission. Measurements
in both horizontal and vertical polarities were made and the data was recorded. In order to find the
maximum emission, the relative positions of equipment and all of the interface cables were changed
according to ANSI C63.10:2013 on Radiated Emission test.

(5) The emissions from 9 kHz to 1 GHz were measured based on CISPR QP detector except for the
frequency bands 9 - 90 kHz, 110 - 490 kHz, for emissions from 9 kHz - 90 kHz,110 kHz - 490 kHz
and above 1 GHz were measured based on average detector, for emissions above 1 GHz, peak
emissions also be measured and need comply with Peak limit.

(6) The emissions from 9 kHz to 1 GHz, QP or average values were measured with EMI receiver
with below RBW.

Frequency band RBW
9 kHz - 150 kHz 200 Hz
150 kHz - 30 MHz 9 kHz
30 MHz - 1 GHz 120 kHz

(7) For emissions above 1GHz, both Peak and Average level were measured with Spectrum
Analyzer, and the RBW is set at 1 MHz, VBW is set at 3 MHz for Peak measure; According ANSI
C63.10:2013 clause 4.1.4.2.2 procedure for average measure.

(8) For portable device, X axis, Y axis, Z axis are tested, and worse setup is reported.

(9) For 30 MHz ~ 25 GHz: (Scan with GFSK, p/4-DQPSK and 8DPSK, the worst case GFSK is
record and reported)

(10) For emissions below 1 GHz, according exploratory explorer test, when change Tx mode and
channel, have no distinct influence on emissions level, so for emissions below 1 GHz, the final test
was only performed with EUT working in worst mode.

13.4.Test result
PASS. (See below detailed test result)
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Radiated Emission test (9 KHz — 30 MHz)

Radiated Emission Test Result

Test Site : 10m Chamber
Test Date : 02-20-2025 Tested By : Novak Wei
EUT : Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx Mode
Memo : BT DH5 2402MHz

Data: 53

Level (dBuV/m})

130
120

100

80
FCC 9K-30M 15.209

60

[ &]
e

40

20

0

0.009  0.02 0.05 0.1 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Item Freq. Read Antenna | Cable Result Limit Over Detect
Level Factor Loss Level Line Limit or Polarization
(Mark) | (MHZ) (dBpVv) (dB/m) dB (dBuv/im) | (dBpvim) (dB)
1 0.01 62.55 19.58 0.03 82.16 127.74 -45.58 Peak parallel
2 0.02 37.86 19.79 0.03 57.68 120.91 -63.23 Peak parallel
3 0.03 35.80 19.75 0.03 55.58 117.95 -62.37 Peak parallel
4 0.1 22.12 19.69 0.03 41.84 106.95 -65.11 Peak parallel
5 0.19 17.62 19.61 0.02 37.25 102.16 -64.91 Peak parallel
6 0.48 14.95 19.70 0.03 34.68 93.98 -59.30 Peak parallel
7 1.38 12.68 19.95 0.07 32.70 64.83 -32.13 Peak parallel
8 2.03 12.46 19.90 0.10 32.46 69.54 -37.08 Peak parallel
9 6.58 14.29 20.00 0.21 34.50 69.54 -35.04 Peak parallel
10 15.55 13.81 19.95 0.39 34.15 69.54 -35.39 Peak parallel
11 26.56 14.31 20.33 0.51 35.15 69.54 -34.39 Peak parallel

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - AMP Factor.
2. If Peak Result complies with QP limit, QP Result is deemed to comply with QP limit.
3. Test setup: 9k-150kHz, RBW: 200Hz; 150k-30Mhz, RBW: 9kHz, Sweep time: auto.
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Radiated Emission test (30 MHz — 1 GHz)

<>
[dB(uV/m]
80 <FCC B
F [ imi t (QP)
70 | <Y25020806-13_RE Model FCC>
r Spectrum (H, PK)
L ————  Spectrum(V, PK)
60 = Suspected Item(H)
L Suspected Item(V)
C r ——c—— Final Item(H, QP)
50 |- 1 Final Item(V,QP)
L ]
E] L I
E 40 F v
e \r
10 f %W~ WW
o |
30 50 100 500 1000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c. f Result Limit Margin Height Angle System
QP QP QP QP
[(MHz] [dB(uV)] [dB(1/m] [dB(uV/m)] [dB(rV/m)]  [dB] [cm] (]
1 30.858 H 21.8 -5.1 16. 7 40.0 23.3 391.0 19.6 1
2 118.483 H 21.2 -10.5 10. 7 43.5 32.8 385.0 64. 7 1
3 324.300 H 19.8 -6.8 13.0 46.0 33.0 111.0  197.8 1
4 30.695 V 23.2 -5.5 Liex? 40.0 22.3 287.0 51.5 2
5 305.057 V 34.4 -7.1 27.3 46.0 18.7 312.0 137.4 2
6 852.915 V 17.3 4.4 21.7 46.0 24.3 106.0 168.6 2

Note) Receiving antenna polarization: Horizontal and/or Vertical
Test Distance: 3 m, Antenna Height: 1 mto4 m
Level QP (Quasi-Peak) = Reading QP + Factor (Antenna Factor + Cable Loss - Amp. Gain)

Margin QP (Quasi-Peak) = Limit — Level QP
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Radiated Emission test (1 GHz — 3GHz)

Test Site

Test Date

EUT

Power Supply

Memo

Data: 55

120

Radiated Emission Test Result

: 10m Chamber

: 02-20-2025

. Xiaomi Sound Party

: Battery

: BT DH5 2402MHz

Level (dBuVim)

Tested By

Model Number

Test Mode

: Novak Wei

: MDZ-39-DB

: Tx mode

110

90

FCC PART 15C PK

70

(5]

1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz)
Item Freq. Read | Antenna | Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit

(Mark) (MHZ) (dBuv) (dB/m) dB (dBuv/m) | (dBuv/m) (dB)
1 1196.00 47.51 24.67 -40.78 31.40 74.00 -42.60 Peak HORIZONTAL
2 1596.00 47.53 26.20 -40.69 33.04 74.00 -40.96 Peak HORIZONTAL
3 1924.00 44.06 27.90 -40.37 31.59 74.00 -42.41 Peak HORIZONTAL
4 2210.00 54.33 28.34 -40.03 42.64 74.00 -31.36 Peak HORIZONTAL
5 2594.00 56.14 28.66 -39.81 44.99 74.00 -29.01 Peak HORIZONTAL
6 2786.00 44.54 29.20 -39.58 34.16 74.00 -39.84 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT DH5 2402MHz
Data: 56
Level (dBuVim})

120

110

90

FCC PART 15C PK

T0

1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Freguency (MHz)

Item Freq. Read | Antenna | Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit

(Mark) (MHz) (dBpVv) (dB/m) dB (dBuv/im) | (dBuv/m) (dB)
1 1246.00 52.51 24.84 -40.69 36.66 74.00 -37.34 Peak VERTICAL
2 1502.00 50.27 25.71 -40.51 35.47 74.00 -38.53 Peak VERTICAL
3 1796.00 51.38 27.24 -40.48 38.14 74.00 -35.86 Peak VERTICAL
4 2210.00 50.67 28.34 -40.03 38.98 74.00 -35.02 Peak VERTICAL
5 2306.00 52.14 28.36 -40.14 40.36 74.00 -33.64 Peak VERTICAL
6 2594.00 53.49 28.66 -39.81 42.34 74.00 -31.66 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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Test Site

Test Date

EUT

Power Supply

Memo

Data: 57

120

Radiated Emission Test Result

: 10m Chamber

: 02-20-2025

. Xiaomi Sound Party

: Battery

: BT DH5 2440MHz

Level (dBuVim})

Tested By

Model Number

Test Mode

: Novak Wei

: MDZ-39-DB

: Tx mode

110

90

FCC PART 15C PK

T0

1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Freguency (MHz)
Item Freq. Read | Antenna | Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit

(Mark) (MHz) (dBpVv) (dB/m) dB (dBuv/im) | (dBuv/m) (dB)
1 1090.00 57.33 24.31 -41 40.64 74.00 -33.36 Peak HORIZONTAL
2 1552.00 45.88 25.97 -40.71 31.14 74.00 -42.86 Peak HORIZONTAL
3 1896.00 51.89 27.76 -40.55 39.10 74.00 -34.90 Peak HORIZONTAL
4 2250.00 55.59 28.35 -40.11 43.83 74.00 -30.17 Peak HORIZONTAL
5 2632.00 53.71 28.77 -39.77 42.71 74.00 -31.29 Peak HORIZONTAL
6 2926.00 42.93 29.59 -39.48 33.04 74.00 -40.96 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT DH5 2440MHz
Data: 58
Level (dBuVim})

120

110

90

FCC PART 15C PK

T0

1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Freguency (MHz)

Item Freq. Read | Antenna | Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit

(Mark) (MHz) (dBpVv) (dB/m) dB (dBuv/im) | (dBuv/m) (dB)
1 1198.00 52.05 24.67 -40.76 35.96 74.00 -38.04 Peak VERTICAL
2 1476.00 52.03 25.62 -40.6 37.05 74.00 -36.95 Peak VERTICAL
3 1572.00 48.87 26.07 -40.7 34.24 74.00 -39.76 Peak VERTICAL
4 1796.00 52.11 27.24 -40.48 38.87 74.00 -35.13 Peak VERTICAL
5 2248.00 51.72 28.35 -40.11 39.96 74.00 -34.04 Peak VERTICAL
6 2634.00 52.20 28.78 -39.77 41.21 74.00 -32.79 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.

Page 84 of 111




Tianjin Dongdian Testing Service Co., Ltd.

Report No.: DDT-B25020806-9E02

Test Site

Test Date

EUT

Power Supply

Memo

Data: 59

120

Radiated Emission Test Result

: 10m Chamber

1 02-20-2025 Tested By : Novak Wei
. Xiaomi Sound Party Model Number : MDZ-39-DB
: Battery Test Mode : Tx mode

: BT DH5 2480MHz

Level (dBuVim})

110

90

FCC PART 15C PK

T0

[=r]

1000

1300.

1500.

1700.

1900.

2100.

Frequency {(MHz)

2300.

2500.

2700.

3000

Item Freq. Read | Antenna | Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit

(Mark) (MHz) (dBpVv) (dB/m) dB (dBuv/im) | (dBuv/m) (dB)
1 1248.00 53.43 24.84 -40.68 37.59 74.00 -36.41 Peak HORIZONTAL
2 1400.00 47.41 25.36 -40.71 32.06 74.00 -41.94 Peak HORIZONTAL
3 1766.00 45.15 27.08 -40.54 31.69 74.00 -42.31 Peak HORIZONTAL
4 2032.00 43.38 28.31 -40.43 31.26 74.00 -42.74 Peak HORIZONTAL
5 2288.00 55.47 28.36 -40.16 43.67 74.00 -30.33 Peak HORIZONTAL
6 2672.00 52.16 28.88 -39.76 41.28 74.00 -32.72 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT DH5 2480MHz
Data: 60
Level (dBuVim})

120

110

90

FCC PART 15C PK

T0

(=]

1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Freguency (MHz)

Item Freq. Read | Antenna | Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit

(Mark) (MHz) (dBpVv) (dB/m) dB (dBuv/im) | (dBuv/m) (dB)
1 1048.00 49.42 24.16 -41.05 32.53 74.00 -41.47 Peak VERTICAL
2 1250.00 52.06 24.85 -40.68 36.23 74.00 -37.77 Peak VERTICAL
3 1598.00 48.02 26.21 -40.69 33.54 74.00 -40.46 Peak VERTICAL
4 1802.00 49.03 27.27 -40.47 35.83 74.00 -38.17 Peak VERTICAL
5 2288.00 51.64 28.36 -40.16 39.84 74.00 -34.16 Peak VERTICAL
6 2672.00 51.03 28.88 -39.76 40.15 74.00 -33.85 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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Radiated Emission test (3 GHz — 18GHz)

Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT DH5 2402MHz
Data: 73
120 Level (dBuVim})
10
90
FOC PART 15C PK
70
n 3 4 5 ]
50 1 WWWWWW
30
10
3600 2000, 6000. 8000. 10000. 12000. 14000. 16000. 18000
Freguency (MHz)
Item Freq. Read | Antenna | Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit
(Mark) (MHz) (dBpV) (dB/m) dB (dBuv/im) | (dBuv/m) (dB)
1 6840.00 40.12 37.31 -28.41 49.02 74.00 -24.98 Peak HORIZONTAL
2 8580.00 41.11 37.95 -27.85 51.21 74.00 -22.79 Peak HORIZONTAL
3 10530.00 | 38.99 38.99 -25.44 52.54 74.00 -21.46 Peak HORIZONTAL
4 11610.00 | 38.56 38.78 -25.08 52.26 74.00 -21.74 Peak HORIZONTAL
5 13980.00 | 37.45 40.81 -25.55 52.71 74.00 -21.29 Peak HORIZONTAL
6 16785.00 | 33.93 41.71 -23 52.64 74.00 -21.36 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT DH5 2402MHz
Data: 74
120 Level (dBuVim})
10
90
FOC PART 15C PK
70
- ! 4 B A
50 1 PR Y STV PRV R AP OF . St PPN [ Y NN
30
10
3600 2000, 6000. 8000. 10000. 12000. 14000. 16000. 18000
Freguency (MHz)
Item Freq. Read | Antenna | Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit
(Mark) (MHz) (dBpVv) (dB/m) dB (dBuv/im) | (dBuv/m) (dB)
1 6495.00 40.57 36.69 -28.8 48.46 74.00 -25.54 Peak VERTICAL
2 8565.00 41.35 37.94 -27.87 51.42 74.00 -22.58 Peak VERTICAL
3 10470.00 | 39.61 38.99 -25.45 53.15 74.00 -20.85 Peak VERTICAL
4 11115.00 | 39.96 38.88 -26.53 52.31 74.00 -21.69 Peak VERTICAL
5 13395.00 | 37.91 40.90 -25.85 52.96 74.00 -21.04 Peak VERTICAL
6 16770.00 | 33.87 41.66 -23.1 52.43 74.00 -21.57 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT DH5 2440MHz
Data: 75
120 Level (dBuVim})
10
90
FOC PART 15C PK
70
a 3 4 5 i
50 1 s (P PN M SR W o R A e L A
30
10
3600 2000, 6000. 8000. 10000. 12000. 14000. 16000. 18000
Freguency (MHz)
Item Freq. Read | Antenna | Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit
(Mark) (MHz) (dBpVv) (dB/m) dB (dBuv/im) | (dBuv/m) (dB)
1 6420.00 40.09 36.60 -28.84 47.85 74.00 -26.15 Peak HORIZONTAL
2 8730.00 40.85 38.04 -27.96 50.93 74.00 -23.07 Peak HORIZONTAL
3 10515.00 | 39.29 39.00 -25.44 52.85 74.00 -21.15 Peak HORIZONTAL
4 12270.00 | 39.54 39.02 -25.73 52.83 74.00 -21.17 Peak HORIZONTAL
5 13590.00 | 38.43 40.96 -26.06 53.33 74.00 -20.67 Peak HORIZONTAL
6 16785.00 | 34.28 41.71 -23 52.99 74.00 -21.01 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.

Page 89 of 111




Tianjin Dongdian Testing Service Co., Ltd.

Report No.: DDT-B25020806-9E02

Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT DH5 2440MHz
Data: 76
120 Level (dBuVim})
10
90
FOC PART 15C PK
70
4 2 3 4 5 &
50 I WWWWM
30
10
3600 2000, 6000. 8000. 10000. 12000. 14000. 16000. 18000
Freguency (MHz)
Item Freq. Read | Antenna | Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit
(Mark) (MHz) (dBpVv) (dB/m) dB (dBuv/im) | (dBuv/m) (dB)
1 7035.00 41.10 37.63 -28.33 50.40 74.00 -23.60 Peak VERTICAL
2 9255.00 41.28 38.35 -27.77 51.86 74.00 -22.14 Peak VERTICAL
3 10530.00 | 39.33 38.99 -25.44 52.88 74.00 -21.12 Peak VERTICAL
4 12480.00 | 38.78 39.28 -25.76 52.30 74.00 -21.70 Peak VERTICAL
5 13590.00 | 38.00 40.96 -26.06 52.90 74.00 -21.10 Peak VERTICAL
6 16875.00 | 34.84 42.00 -23.31 53.53 74.00 -20.47 Peak VERTICAL
Note: 1. Result Level = Read Level + Antenna Factor + Cable loss.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT DH5 2480MHz
Data: 77
120 Level (dBuVim})
10
90
FOC PART 15C PK
70
3 A 5 A
50 1 e e e Ly
30
10
3600 2000, 6000. 8000. 10000. 12000. 14000. 16000. 18000
Freguency (MHz)
Item Freq. Read | Antenna | Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit
(Mark) (MHz) (dBpVv) (dB/m) dB (dBuv/im) | (dBuv/m) (dB)
1 5940.00 40.59 35.92 -28.94 47.57 74.00 -26.43 Peak HORIZONTAL
2 8685.00 42.29 38.01 -28.07 52.23 74.00 -21.77 Peak HORIZONTAL
3 10515.00 | 39.30 39.00 -25.44 52.86 74.00 -21.14 Peak HORIZONTAL
4 12945.00 | 38.46 40.37 -26.54 52.29 74.00 -21.71 Peak HORIZONTAL
5 14190.00 | 37.65 40.53 -25.65 52.53 74.00 -21.47 Peak HORIZONTAL
6 16920.00 | 34.40 42.14 -23.56 52.98 74.00 -21.02 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT DH5 2480MHz
Data: 78
120 Level (dBuVim})
10
90
FOC PART 15C PK
70
" kl A 5 [i]
50 ! TP TR PO B ST R N ST T Y
30
10
3600 2000, 6000. 8000. 10000. 12000. 14000. 16000. 18000
Freguency (MHz)
Item Freq. Read | Antenna | Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit
(Mark) (MHz) (dBpVv) (dB/m) dB (dBuv/im) | (dBuv/m) (dB)
1 7050.00 40.56 37.64 -28.23 49.97 74.00 -24.03 Peak VERTICAL
2 9210.00 40.99 38.33 -27.93 51.39 74.00 -22.61 Peak VERTICAL
3 10500.00 | 38.91 39.00 -25.45 52.46 74.00 -21.54 Peak VERTICAL
4 12450.00 | 38.41 39.24 -25.67 51.98 74.00 -22.02 Peak VERTICAL
5 13935.00 | 37.18 40.83 -25.67 52.34 74.00 -21.66 Peak VERTICAL
6 16815.00 | 34.00 41.81 -22.97 52.84 74.00 -21.16 Peak VERTICAL
Note: 1. Result Level = Read Level + Antenna Factor + Cable loss.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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Radiated Emission test (18 GHz — 26.5GHz)

Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT : Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT DHS 2402MHz
Data: 85
100 Level (dBuV/m)
a0
80
70
60
50 ! D 3 1 £ :
'“””mﬂ#»&”*vﬁ~“vﬁﬂmmuwwf“ﬂauvuﬂﬁ“ﬁ-uvV““Mwmr’MM““~*“‘“*ﬂ¢vﬂn»~\n«pwwwVW»Nuﬂ%****—fﬂﬂRA“““*qu%M““J
40
30
20
10
O1z000 19000. 20000. 21000. 22000. 23000. 24000. 25000. 26500
Freguency (MHz)
Item Freq. Read | Antenna PRM Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpV) (dB/m) dB dB (dBuv/im) | (dBpvim) (dB)
1 18550.00 | 42.38 -2.38 0.00 8.48 48.48 74.00 -25.52 Peak HORIZONTAL
2 20024.00 | 41.42 -4.42 0.00 8.92 45.92 74.00 -28.08 Peak HORIZONTAL
3 21212.00 | 42.88 -5.12 0.00 8.69 46.45 74.00 -27.55 Peak HORIZONTAL
4 23390.00 | 41.60 -4.83 0.00 8.77 45.54 74.00 -28.46 Peak HORIZONTAL
5 24358.00 | 42.35 -5.38 0.00 9.50 46.47 74.00 -27.53 Peak HORIZONTAL
6 25282.00 | 45.30 -4.84 0.00 9.42 49.88 74.00 -24.12 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT DH5 2402MHz
Data: 86
100 Level (dBuVim})
a0
80
70
60
50 1 5 3 T 5 g
40
30
20
10
Oiz000 19000. 20000. 21000. 22000. 23000. 24000. 25000. 26500
Frequency (MHz)
Item Freq. Read | Antenna PRM Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpVv) (dB/m) dB dB (dBuv/im) | (dBpvIim) (dB)
1 18418.00 | 41.62 -2.26 0.00 8.47 47.83 74.00 -26.17 Peak VERTICAL
2 20090.00 | 41.48 -4.43 0.00 8.79 45.84 74.00 -28.16 Peak VERTICAL
3 22004.00 | 43.67 -5.10 0.00 8.96 47.53 74.00 -26.47 Peak VERTICAL
4 22686.00 | 42.28 -4.71 0.00 8.37 45.94 74.00 -28.06 Peak VERTICAL
5 25194.00 | 43.81 -4.90 0.00 9.40 48.31 74.00 -25.69 Peak VERTICAL
6 25876.00 | 42.73 -4.71 0.00 9.79 47.81 74.00 -26.19 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor.

2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
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14.Band Edge Compliance
14.1.Block diagram of test setup

=/V\WWWwwwwywvwwwwwwwwwWwiwvvvWwy

Semi-anechoic Chamber

ﬂ ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
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— —l]
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—_— ——]
— —l]
—_ Turntable ——
S —l]
S |
— —l]

—r
Pre-Amplifier EMI Test Receiver PC System =

14.2.Limits

All restriction band should comply with 15.209 and RSS-Gen section 8.9 limits, other emission
should be at least 20 dB below the fundamental.

14.3. Test procedure

Same with Radiated Emission except change investigated frequency range.

Remark: All restriction band have been tested, and only the worst case is shown in report. According
to the results of the radiated Emission test, it can be judged that the horizontal direction is the Worst
case

14.4.Test result
PASS. (See below detailed test result)
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT DH5 2402MHz
Data: 91
120 Level (dBuVim})
10
90
FCC Pﬁvmﬁc PK
70 J HM
50 1 i
30
10
R R ET) 2330. 2340. 2350. 2360. 2370. 2380. 2390. 2400. 2410
Freguency (MHz)
Item Freq. Read | Antenna | Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit
(Mark) (MHz) (dBpVv) (dB/m) dB (dBuv/im) | (dBuv/m) (dB)
1 2361.90 58.76 28.37 -39.86 47.27 74.00 -26.73 Peak HORIZONTAL
2 2390.00 50.83 28.38 -39.91 39.30 74.00 -34.70 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT DH5 2402MHz
Data: 92
120 Level (dBuVim})
10
90
70

FCC F‘AW{'\I'LSC PK

30

50
4
2 \"L\A

10
R R ET) 2330. 2340. 2350. 2360. 2370. 2380. 2390, 2400. 2410
Freguency (MHz)
Item Freq. Read | Antenna | Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit
(Mark) (MHz) (dBpVv) (dB/m) dB (dBuv/im) | (dBuv/m) (dB)
1 2370.40 54.05 28.37 -39.87 42.55 74.00 -31.45 Peak VERTICAL
2 2390.00 49.48 28.38 -39.91 37.95 74.00 -36.05 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT DH5 2480MHz
Data: 93
120 Level (dBuVim})
10
90
ﬂ FCC PART 15C PK
70 / \
h
snw/ﬂ'
30
10
Osa7s —zamm. 2490. 2500. 2510. 2520. 2525
Freguency (MHz)
Item Freq. Read | Antenna | Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit
(Mark) (MHz) (dBpVv) (dB/m) dB (dBuv/im) | (dBuv/m) (dB)
1 2483.50 54.66 28.40 -39.95 43.11 74.00 -30.89 Peak HORIZONTAL
2 2483.80 56.88 28.40 -39.95 45.33 74.00 -28.67 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.

3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.

4. Margin = Result Level - Limit.
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT DH5 2480MHz

Data: 94

120 Level (dBuVim)

110

90
/\ FCC PART 15C PK

il
mywﬂﬂ -

30

10

2475 2480. 2490. 2500. 2510. 2520. 2525
Freguency (MHz)

Item Freq. Read | Antenna | Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit
(Mark) (MHz) (dBpVv) (dB/m) dB (dBuv/im) | (dBuv/m) (dB)
1 2483.50 51.37 28.40 -39.95 39.82 74.00 -34.18 Peak VERTICAL
2 2485.20 50.88 28.40 -39.95 39.33 74.00 -34.67 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT 2DH5 2402MHz

Data: 95

120 Level (dBuVim)

110

90

FCC pAgmc PK

70 / \

50
|

30

10

=

2310 2320. 2330. 2340. 2350. 2360. 2370. 2380. 2390. 2400. 2410
Frequency (MHz)

Item Freq. Read | Antenna PRM Cable Result Limit Over Detector Polarization
Level Factor Factor | Loss Level Line Limit
(Mark) (MHz) (dBpVv) (dB/m) dB dB (dBuv/im) | (@Buvim) (dB)
1 2389.10 51.91 28.38 43.78 3.87 40.38 74.00 -33.62 Peak HORIZONTAL
2 2390.00 47.45 28.38 43.78 3.87 35.92 74.00 -38.08 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss — PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT 2DH5 2402MHz

Data: 96

120 Level (dBuVim)

110

90

FCC F‘AJ;\ﬁC PK
70 ] \
’ \w‘w

30

10

=

2310 2320. 2330. 2340. 2350. 2360. 2370. 2380. 2390. 2400. 2410
Frequency (MHz)

Item Freq. Read | Antenna PRM Cable Result Limit Over Detector Polarization
Level Factor Factor | Loss Level Line Limit
(Mark) (MHz) (dBpVv) (dB/m) dB dB (dBuv/im) | (@Buvim) (dB)
1 2389.50 53.23 28.38 43.78 3.87 41.70 74.00 -32.30 Peak VERTICAL
2 2390.00 51.23 28.38 43.78 3.87 39.70 74.00 -34.30 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss — PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT 2DH5 2480MHz

Data: 97

120 Level (dBuVim)

110

a0
ﬂ FCQ PART 15C PK
70 / \

-

30
10
Oz 2480. 2490. 2500. 2510. 2520. 2530. 2540, 2550
Frequency (MHz)
Item Freq. Read | Antenna PRM Cable Result Limit Over Detector Polarization
Level Factor Factor | Loss Level Line Limit
(Mark) (MHz) (dBpVv) (dB/m) dB dB (dBuv/im) | (@Buvim) (dB)

1 2483.50 46.16 28.40 43.75 3.80 34.61 74.00 -39.39 Peak HORIZONTAL
2 2484.48 48.47 28.40 43.75 3.80 36.92 74.00 -37.08 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss — PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT 2DH5 2480MHz

Data: 98

120 Level (dBuVim)

110

a0
/r\ FCQ PART 15C PK
70 / \

'y 2

30

10

2470 2480. 2490. 2500. 2510. 2520. 2530. 2540. 2550
Frequency (MHz)

Item Freq. Read | Antenna PRM Cable Result Limit Over Detector Polarization
Level Factor Factor | Loss Level Line Limit
(Mark) (MHz) (dBpVv) (dB/m) dB dB (dBuv/im) | (@Buvim) (dB)
1 2483.50 46.10 28.40 43.75 3.80 34.55 74.00 -39.45 Peak VERTICAL
2 2500.08 49.39 28.40 43.75 3.79 37.83 74.00 -36.17 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss — PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT 3DH5 2402MHz

Data: 99

120 Level (dBuVim)

110

90

FCC F‘AQﬁC PK
70 / \

50
1
30

10
"Bie  Bm. 2330. 2340. 2350. 2360. 23T70. 2380. 2390. 2400. 2410
Frequency (MHz)
Item Freq. Read | Antenna PRM Cable Result Limit Over Detector Polarization
Level Factor Factor | Loss Level Line Limit

(Mark) (MHz) (dBpVv) (dB/m) dB dB (dBuv/im) | (@Buvim) (dB)

1 2388.60 50.70 28.38 43.78 3.88 39.18 74.00 -34.82 Peak HORIZONTAL

2 2390.00 44.31 28.38 43.78 3.87 32.78 74.00 -41.22 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss — PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT 3DH5 2402MHz

Data: 100

120 Level (dBuVim)

110

90

FCC F‘AQﬂSC PK

70 / I

50
i \w&w

30

10

=

2310 2320. 2330. 2340. 2350. 2360. 2370. 2380. 2390. 2400. 2410
Frequency (MHz)

Item Freq. Read | Antenna PRM Cable Result Limit Over Detector Polarization
Level Factor Factor | Loss Level Line Limit
(Mark) (MHz) (dBpVv) (dB/m) dB dB (dBuv/im) | (@Buvim) (dB)
1 2388.80 54.29 28.38 43.78 3.87 42.76 74.00 -31.24 Peak VERTICAL
2 2390.00 51.47 28.38 43.78 3.87 39.94 74.00 -34.06 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss — PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT 3DH5 2480MHz
Data: 101
120 Level (dBuVim})
110
90
/’\ FCQ PART 15C PK
70 I \
50
il 2
30
10
Oz 2480. 2490. 2500. 2510. 2520. 2530. 2540, 2550
Frequency (MHz)
Item Freq. Read | Antenna PRM Cable Result Limit Over Detector Polarization
Level Factor Factor | Loss Level Line Limit
(Mark) (MHz) (dBpVv) (dB/m) dB dB (dBuv/im) | (@Buvim) (dB)
1 2483.50 47.63 28.40 43.75 3.80 36.08 74.00 -37.92 Peak HORIZONTAL
2 2484.72 48.20 28.40 43.75 3.80 36.65 74.00 -37.35 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss — PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.

4. Margin = Result Level - Limit.
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Radiated Emission Test Result

Test Site : 10m Chamber
Test Date 1 02-20-2025 Tested By : Novak Wei
EUT . Xiaomi Sound Party Model Number : MDZ-39-DB
Power Supply : Battery Test Mode : Tx mode
Memo : BT 3DH5 2480MHz

Data: 102

120 Level (dBuVim)

110

a0
f\ FCQ PART 15C PK
70 X \

- 2

30

10
Oz 2480. 2490. 2500. 2510. 2520. 2530. 2540, 2550
Frequency (MHz)
Item Freq. Read | Antenna PRM Cable Result Limit Over Detector Polarization
Level Factor Factor | Loss Level Line Limit

(Mark) (MHz) (dBpVv) (dB/m) dB dB (dBuv/im) | (@Buvim) (dB)

1 2483.50 44.34 28.40 43.75 3.80 32.79 74.00 -41.21 Peak VERTICAL

2 2503.44 50.07 28.41 43.75 3.80 38.53 74.00 -35.47 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss — PRM Factor.
2. If Peak Result complies with AV limit, AV Result is deemed to comply with AV limit.
3. Test setup: RBW: 1 MHz, VBW: 3 MHz, Sweep time: auto.
4. Margin = Result Level - Limit.
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15.Power Line Conducted Emissions

15.1.Block diagram of test setup

Shield Room

PC System EUT |—— AE

80 em

B0 em 80 om
| Receiver |—— LISN 1 I LISN 2

500 impedance

15.2. Limits
Frequency Quas;Peak Level Average Level
B(uv) dB(uVv)
150 kHz~500 kHz 66 ~ 56* 56 ~ 46+
500 kHz~5 MHz 56 46
5 MHz~30 MHz 60 50

Note 1. * Decreasing linearly with logarithm of frequency.

Note 2: The lower limit shall apply at the transition frequencies.

15.3. Test procedure

The EUT and Support equipment, if needed, were put placed on a non-metallic table, 80cm above
the ground plane.

All support equipment power received from a second LISN.

Emissions were measured on each current carrying line of the EUT using an EMI Test Receiver
connected to the LISN powering the EUT.

The Receiver scanned from 150 kHz to 30 MHz for emissions in each of the test modes.
During the above scans, the emissions were maximized by cable manipulation.

The test mode(s) described in clause 2.4 were scanned during the preliminary test.

After the preliminary scan, we found the test mode producing the highest emission level.

The EUT configuration and worse cable configuration of the above highest emission levels were
recorded for reference of the final test.

EUT and support equipment were set up on the test bench as per the configuration with highest
emission level in the preliminary test.

A scan was taken on both power lines, Neutral and Line, recording at least the six highest
emissions.

Emission frequency and amplitude were recorded into a computer in which correction factors were
used to calculate the emission level and compare reading to the applicable limit.

The test data of the worst-case condition(s) was recorded.
The bandwidth of test receiver is set at 9 kHz.
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15.4. Test result

Pass
<<Y25020806—21>>
[dB(uV)]
80 <FCC B>
Limit (QP)
70 Limit (AV)
r <Y25020806-21 CE Model _FCCP
Spectrum (N, PK)
60 F —— Spectrum (L1, PK)
~—©——  Suspected Item(N)
~——©—— Suspected Item(L1)
50 fg5 —©6—  Final Item—QP(N)
—<——  Final Ttem-AV(N)
— —©— Final Item—QP(L1)
= 40 Final Item—AV(L1)
|
30 g ’
i I ‘
20 i ¥ WL . ,
10 -
ol
0. 150 0. 500 1. 000 5. 000 10. 000 30. 000
Frequency [MHz]
Final Result
-—— N Phase ——
No. Frequency Reading Reading c. f Result Result Limit Limit Margin  Margin
QP CAV QP CAV QP AV QP CAV
[(MHz ] [dBV)] [dB(uV)] [dB] [dBV)] [dB(uV)] [dB(uV)] [dB(uV)] [dB] [dB]
1 0. 16024 31.6 2.7 9.8 41.4 12.5 65. 5 55.5 24.1 43.0
2 0. 30707 Al 11.4 9.8 30.9 21.2 60. 0 50.0 29.1 28.8
3 0. 47656 9B -2.0 9.8 1.9 7.8 56. 4 46. 4 37.3 38.6
——— L1 Phase ——
No. Frequency Reading Reading c. f Result Result Limit Limit Margin  Margin
QP CAV QP CAV QP AV QP CAV
[(MHz] [dBv)] [dB(uY)] [dB]  [dB(uV)] [dB(uV)] [dB(uV)] [dB(uV)] [dB] [dB]
1 0. 15866 30.2 2.5 9.8 40.0 12.3 65. 5 55.5 25.5 43.2
2 0. 49395 12.2 3.0 9.8 22.0 12.8 56. 1 46. 1 34.1 33.3
3 2.43936 7.7 -0.8 9.9 17.6 9.1 56. 0 46.0 38.4 36.9
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16.Test Setup Photograph

Please find the Test Setup Photograph in APPENDIXES
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17.Photos of the EUT

Please find the photos of EUT in APPENDIXES.

END OF REPORT
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